

SUMMARY PRODUCT

Classification Analgesic Agent

Route of	Dosage Form /	Clinically Relevant
Administration	Strength	Nonmedicinal Ingredients
Oral	Capsules, 25 mg, 50 mg, 75 mg, 150 mg, 300 mg	Lactose monohydrate For a complete listing, see Dosage Forms, Composition and Packaging section.

INDICATIONS AND CLINICAL USE

Adults: LYRICA (pregabalin) is indicated for the management of neuropathic pain associated with

- · Diabetic peripheral neuropathy and
- Postherpetic neuralgia

Geriatrics (>65 years of age): Pregabalin oral clearance tended to decrease with increasing age. This decrease in pregabalin oral clearance is consistent with age-related decreases in creatinine clearance. Reduction of pregabalin dose may be required in patients who have age-related compromised renal function. (see WARNINGS AND PRECAUTIONS, Geriatrics [>65 years of age])

Pediatrics (<18 years of age): The safety and efficacy of pregabalin in pediatric patients (<18 years of age) have not been established and its use in this patien population is not recommended (see WARNINGS AND PRECAUTIONS, Pediatrics). use in this natient CONTRAINDICATIONS

Patients who are hypersensitive to pregabalin or to any ingredient in the formulation or component of the container.

WARNINGS AND PRECAUTIONS

Tumorigenic Potential

In standard preclinical in vivo lifetime carcinogenicity studies of pregabalin, a high incidence of hemangiosarcoma was identified in two different strains of mice (see Preclinical Toxicology: The clinical grant and the preclinate of the state of the s

years of exposure in 8666 patients ranging in age from 12 to 100 years, new or worsening-preexisting tumors were reported in 57 patients. The most common malignant tumor diagnosed was skin carcinoma (17 patients) followed by breast carcinoma (8 patients), prostatic carcinoma (6 patients), carcinoma not otherwise specified (6 patients), and bladder carcinoma (6 patients), Without knowledge of the background incidence and recurrence in similar populations not treated with LYRICA (pregabalin), it is impossible to know whether the incidence seen in these cohorts is or is not affected by treatment.

Ophthalmological Effects

In controlled studies, pregabalin treatment was associated with vision-related adverse events such as blurred vision (amblyopia) (6% pregabalin and 2% placebo) and diplopia (2% precabalin and 0.5% placebo). Approximately 1% of precabalin treated patients discontinued treatment due to vision-related adverse e (primarily blurred vision). Of the patients who did not withdraw, the blurred events resolved with continued dosing in approximately half of the cases (see <u>Post-</u> Marketing Adverse Drug Reactions).

Marketing Adverse Urug Neactions). Prospectively planned ophthalmologic testing, including visual acuity testing, formal visual field testing and dilated funduscopic examination, was performed in over 3600 patients. In these patients, visual acuity was reduced in 7% of patients treated with pregabalin, and 5% of placebo-treated patients. Visual field changes were detected in 13% of pregabalin-treated, and 12% of placebo-treated patients. Funduscopic changes were observed in 2% of pregabalin-treated, and 2% of placebo-treated patients. At this time, clinical significance of the ophthalmologic findings is unknown.

Patients should be informed that if changes in vision occur, they should notify their physician. If visual disturbance persists, further assessment, including discontinuation of pregabalin, should be considered. More frequent assessments should be considered for patients who are already routinely monitored for ocular conditions

Peripheral Edema

In controlled clinical trials pregabalin treatment caused peripheral edema in 6% of patients Incombined united with 2% of patients (42/2384) in the placed organizes tudies, 3/26/5508) of pregabalin patients and 0.2% (4/2384) of placebo patients withdrew due to peripheral edema (see ADVERSE REACTIONS, Peripheral Edema).

use uper previous de contracte and the second secon

or congestive heart failure. In the same trials, peripheral edema was not associated with laboratory changes suggestive of deterioration in renal or hepetic function. Higher frequencies of weight rain and peripheral edema were boserved in patients taking both LYRICA (pregabalin) and a thiazolidinedione antidiabetic agent compared to patients taking either drug alone. The majority of patients using thiazolidinedione antidiabetic agents in the overall safety database were participate is agents in studies of pain associated with diabetic peripheral neuropathy. In this population, peripheral edema was reported in 3% (2/60) of patients who were using thiazolidinedione antidiabetic agents. Similarly, weight gain was reported in 0% (0/60) of patients antidiabetic agents. Similarly, weight gain was reported in 0% (0/60) of patients on thiazolidinedione only. 4% (35/859) of patients on pregabalin only; and 7.5% (9/120) of patients on both drugs.

As the thiazolidinedione class of antidiabetic drugs can cause weight gain and/or fluid retention, possibly exacerbating or leading to heart failure, care should be taken when co-administering LYRICA and these agents.

Because there are limited data on congestive heart failure patients with New York Heart Association (NYHA) Class III or IV cardiac status, LYRICA should be used with caution in these patients.

Weight Gain

Pregabalin treatment was associated with weight gain. In pregabalin controlled clinical trials of up to 13 weeks, a gain of 7% or more over baseline weight was observed in 8% of pregabalin-treated patients and 2% of placebo-treated patients. Few patients treated with pregabalin (0.2%) withdrew from controlled trials due to weight gain was related to dose and duration of exposure, but did not appear to be associated with baseline BMI, gender or age. Weight gain was not limited to patients. with edema (see WARNINGS AND PRECAUTIONS, Peripheral Edema)

Although weight gain was not associated with clinically important changes in blood pressure in short-term controlled studies, the long-term cardiovascular effects of pregabalin-associated weight gain are unknown

Among diabetic patients, pregabalin-treated patients gained an average of 1.6 kg (range: -16 to 16 kg), compared to an average 0.3 kg (range: -10 to 9 kg) weight gain in placebo patients. In a cohort of 333 diabetic patients who received pregabalin for at least 2 years, the average weight gain was 5.2 kg.

While the effects of pregabalin-associated weight gain on glycemic control have not been systematically assessed, in controlled and longer-term open label clinical trials with diabetic patients, pregabalin treatment did not appear to be associated with loss of glycemic control (as measured by HbA1c).

Dizziness and Somnolence

In controlled neuropathic pain studies, pregabalin caused dizziness in 23% of patients 424/1331 compared to 7% in placebo (58/857). Somolence was experienced by 14% (256/1831) and 4% (33/857) of the patients treated with pregabalin and placebo, respectively. These events begin shortly after the initiation of therapy and generally occur more frequently at higher doses. In these studies, dictions and somnolence led to withdrawal of 3.5% and 2.6% of the pregabalin-treated patients, respectively. For the remaining patients (359 and 208, respectively) who experienced tespectively. For the spheric stars and spheric stars and spheric sphe

Recordingly, patients alload to device a structure of operate complex indeximity or engage in other hazardous activities until they have gained sufficient experience on pregabalin to gauge whether or not it affects their mental and/or motor performance adversely (see **CONSUMER INFORMATION**).

Abrupt or Rapid Discontinuation

Following abrupt or rapid discontinuation of pregabalin, some patients reported symptoms including insomnia, nausea, headache and diarrhea. Pregabalin should be tapered oradually over a minimum of one week rather than discontinued abruptly (see **ADVERSE REACTIONS**, Adverse Events Following Abrupt or Rapid nuation

Sexual Function/Reproduction

Impairment of Male Fertility

Preclinical Data

In fertility studies in which male rats were orally administered pregabalin (50 to 2500 mg/kg) prior to and during mating with untreated females, a number of adverse reproductive and developmental effects were observed. These included decreased sperm counts and sperm motility, increased sperm abnormalities, reduced fertility, increased preimplantation embryo loss, decreased litter size, decreased fetal body weights and an increased incidence of fetal abnormalities. Effects on sperm and Weights and an increase including on tertal automantes, checks on speim and on tertility parameters were reversible in studies of this duration (3.4 months). The no-effect dose for male reproductive toxicity in these studies (100 mg/kg) was associated with a plasma pregabalin exposure (AUC) approximately 3 times human exposure at the maximum recommended dose (MRD) of 600 mg/day.

In addition, adverse effects on reproductive organ (testes, epididymides) histopathology were observed in male rats exposed to pregabalin (500 to 1250 mg/ kg) in general toxicology studies of four weeks or greater duration. The no-effect does for male reproductive organ histopathology in rats (250 mg/kg) was associated with a plasma exposure approximately 8 times human exposure at the MRD.

with a plasma exposure approximately o times found exposure at the wind. In a fertility study in which female rats were given pregabalin (500, 1250 or 2500 mg/kg) orally prior to and during mating and early gestation, disrupted estrous cyclicity and an increased number of days to mating were seen at all doses and embryolethality occurred at the highest dose. The low dose in this study produced a plasma exposure approximately 9 times that in humans receiving the MRD. A noeffect dose for female reproductive toxicity in rats was not established. The clinical significance of female fertility findings in animals is unknown.

Human Data

In a double-blind, placebo-controlled clinical trial to assess the effect of pregabaling In a double-blind, placebo-controlled clinical trial to assess the effect of pregabalin on sperm motify, 30 healthy male subjects were exposed to pregabalin 600 mg/ day for 3 months (one complete sperm cycle). Pregabalin did not exhibit significant detrimental effects on the reproductive function of healthy male subjects, as measured by semen analysis, when compared with placebo (n=16). However, due to the small sample size and short-term exposure to pregabalin (only one complete sperm cycle), no conclusions can be made regarding possible reproductive effects of pregabalin during long-term exposure. Effects on other male reproductive parameters in bumone hours of boom adversable studied. in humans have not been adequately studied.

Special Populations

Renal

Because pregabalin is eliminated primarily by renal excretion, the dose of preg should be adjusted as noted for elderly patients with renal impliment (see ACTION AND CLINICAL PHARMACOLOGY and DOSAGE AND ADMINISTRATION).

Adjustment of Dose in Renally-Impaired Patients

In patients with a medical history of significant renal insufficiency, daily dosages should be reduced accordingly [see Table in DOSAGE AND ADMINISTRATION, Dosing Considerations].

Preclinical Data

Pregabalin was not teratogenic in mice, rats or rabbits. Pregabalin induced fetal toxicity in rats and rabbits at \geq 39 times the mean human exposure at the maximum recommended clinical dose of 600 mg/day (AUCe₂₄₄ of 129 ug·hr/mL). In the prenatal-postnatal toxicity study, pregabalin induced of byring developmental toxicity in rats at \geq 5 times the maximum recommended human exposure. No developmental effects occurred at 2 times the maximum recommended human exposure (see **PRODUCT MONGRAPH**) MONOGRAPH)

Human Data

Pregnant Women

There are no adequate and well-controlled studies in pregnant women. Pregabalin should be used during pregnancy only if the potential benefit justifies the potential risk to the fetus.

Labour and Delivery

The effects of pregabalin on labour and delivery in pregnant women are unknown. In the prenatal-postnatal study in rats, pregabalin prolonged gestation and induced dystocia at exposures ≥47 times the mean human exposure [AUC_{0>24} of 123 ugeh/m] at the maximum recommended clinical dose of 600 mg/day (see **PRODUCT MONOGRAPH**).

Nursing Women

It is not known if pregabalin is excreted in human breast milk; however, it is present in the milk of rats. Because of the potential for adverse reactions in nursing infants from pregabalin, a decision should be made whether to discontinue nursing or to discontinue the drug, taking into account the importance of the drug to the mother (see PRODUCT MONOGRAPH)

Pediatrics (<18 years of age)

The safety and efficacy of pregabalin in pediatric patients (<18 years of age) have not been established.

Geriatrics (>65 years of age)

Of the 1831 patients who received pregabalin in neuropathic pain studies, 528 were 65 to 74 years of age, and 452 were 75 years of age or older. No significant differences in efficacy were observed between these patients and younger patients. Pregabalin oral clearance tended to decrease with increasing age. This decrease in pregabalin oral clearance is consistent with age-related decreases in creatinine

clearance. Reduction of pregabalin dose may be required in patients who have age-related compromised renal function. In general, the incidence of adverse events did not increase with age.

Creatine Kinase Elevations

Pregabalin treatment was associated with creatine kinase elevations. Mean changes in creatine kinase from baseline to the maximum value were 60 U/L for pregabalintreated patients and 28 U/L for the placebo patients. In all controlled trials across multiple patient populations, 2% of patients on pregabalin and 1% of placebo patients had a value of creatine kinase at least three times the upper limit of normal. Three pregabalin-treated subjects had events reported as rhabdomyolysis in premarketing clinical trials. The relationship between these myopathy events and pregabalin is not completely understood because the cases had documented factors that may have completely unlerstood obclass in the class had obclass had obclass in the new new caused or contributed to these events. Prescribers should instruct patients to promptly report unexplained muscle pain, tendemess or weakness, particularly if these muscle symptoms are accompanied by malaise or fever. Pregabalin treatment should be discontinued if myopathy is diagnosed or suspected or if markedly elevated creatine and the subscription of th kinase levels occur.

Laboratory Changes, Decreased Platelet Count

Pregabalin treatment was associated with a decrease in platelet count. Pregabalin-treated subjects experienced a mean maximal decrease in platelet count of 20 x To be adjust ad

In randomized controlled trials, pregabalin was not associated with an increase in bleeding related adverse events

ECG Changes, PR Interval Prolongation

Pregabalin treatment was associated with mild PR interval prolongation. In analyses of clinical trial ECG data, the mean PR interval increase was 3-6 msec at pregabalin doses _300 mg/day. This mean change difference was not associated with an increased risk of PR increase _25% from baseline, an increased percentage of subjects with on-treatment PR -200 msec, or an increased risk of adverse events of second or third degree AV block.

Information for Patients **Dizziness and Somnolence**

Patients should be counseled that LYRICA (pregabalin) may cause dizziness, somolence, blured vision and other CNS signs and symptoms. Accordingly, they should be advised not to drive, operate complex machinery or engage in other hazardous activities until they have gained sufficient experience on pregabalin to gauge whether or not it affects their mental, visual and/or motor performance adverselv

Visual Disturbances

Patients should be counseled that LYRICA may cause visual disturbances. Patients should be informed that if changes in vision occur, they should notify their physician (see WARNINGS AND PRECAUTIONS, <u>Ophthalmologic Effects</u>).

Abrupt or Rapid Discontinuation

Patients should be advised to take LYRICA as prescribed. Abrupt or rapid discontinuation may result in insomnia, nausea, headache or diarrhea Edema and Weight Gain

Patients should be counseled that LYRICA may cause edema and weight gain Patients should be advised that concomitant treatment with LYRICA and a thiazolidinedione antidiabetic agent may lead to an additive effect on edema and

weight gain. For patients with preexisting cardiac conditions, this may increase the risk of he art failure Muscle Pain. Tenderness or Weakness

Patients should be instructed to promptly report unexplained muscle pain, tenderness or weakness, particularly if accompanied by malaise or fever. Concomitant Treatment with CNS Depressants, Alcohol

Patients who require concomitant treatment with central nervous system depressants such as opiates or benzodiazepines should be informed that they may experience additive CNS side effects, such as somnolence.

Patients should be told to avoid consuming alcohol while taking LYRICA, as LYRICA may potentiate the impairment of motor skills and sedation of alcohol.

Pregnant Woman

Patients should be instructed to notify their physician if they become pregnant or intend to become pregnant during therapy, and to notify their physician if they are breast-feeding or intend to breast-feed during therapy.

Animal Studies in Male Reproduction

Animal sources in mare reproduction in preclinical studies in rats, progedualin vas associated with an increased risk of male-mediated teratogenicity (see WARNINGS AND PRECAUTIONS, <u>Sexual</u> <u>Function/Reproduction</u>). The clinical significance of this finding is uncertain; however, men being treated with (YRIGA who plan to father a child should be informed of the potential risk of male-mediated teratogenicity.

Skin

Diabetic patients should be instructed to pay particular attention to skin integrity while being treated with LYRICA. Some animals treated with pregabalin developed skin ulcerations, although no increased incidence of skin lesions associated with LYRICA was observed in clinical trials (see **PRODUCT MONGGRAPH**).

Patients should be informed of the availability of a patient information leaflet, and they should be instructed to read the leaflet prior to taking LYRICA. Preclinical Toxicology

Carcinogenesis

A dose-dependent increase in the incidence of malignant vascular tumors (hemangiosarcomas) was observed in two strains of mice (B6C3F1 and CD-1) given pregabalin (200, 1000 or 5000 mg/kg) in the diet for two years. Plasma pregabalin pregabalin (200, 1000 or 5000 mg/kg) in the diet for two years. Plasma pregabalin exposure (AUC) in mice receiving the lowest does that increased hemangiosarcomas was approximately equal to the human exposure at the maximum recommended dose (MRD) of 600 mg/day. A no-effect dose for induction of hemangiosarcomas in nice was not extablished. In an investigative study in female BGC3F1 mice, chronic treatment (24 months) with pregabalin at 1000 mg/kg caused an increased incidence of hemangiosarcoma, consistent with previous studies, but not at 50 or 200 mg/kg. Discontinuation of treatment after 12 months ta 1000 mg/kg did not significantly reduce the incidence of hemangiosarcoma at 24 months. Evidence of carinogenicity was not seen in them tuting in Wister, rate following direct administration of Teduce the inclusion of method guardonia at 2 minorise. Twentee of statemolegicity was not seen in two studies in Wistar rats following dietary administration of pregabalin for two years at doses (50, 150 or 450 mg/kg in males and 100, 300 or 900 mg/kg in females) that were associated with plasma exposures in males and females up to approximately 14 and 24 times, respectively, human exposure at the MRD. The clinical significance in humans of this finding in mice is unknown.

Mutagenesis

Pregabalin is not genotoxic based on results of a battery of in vitro and in vivo Inguisements for generotate based on results of a work of the work of the work of the work of the second se

Dermatopathy

Skin lesions ranging from erythema to necrosis were seen in repeated-dose toxicology studies in both darging and how how the boot of these skin lesions is unknown. At the maximum recommended human dose (MRD) of 600 mg/day, there is a 2-fold safety margin for the dermatological lesions. The more severe dermatopathies involving necrosis were associated with pregabalin exposures (as expressed by plasma AUCs) of approximately 3 to 8 times those achieved in humans given the MRD. No increase in incidence of skin lesions was observed in clinical studies

Ocular lesions

Ocular lesions (characterized by retinal atrophy [including loss of photoreceptor cells] and/or corneal inflammation/mineralization) were observed in two lifetime carcinogenicity studies in Wistar rats. These findings were observed at plasma pregabalin exposures (AUC) ≥2 times those achieved in humans given the maximum recommended dose of 600 az times dose of fact dose for outraining ground the maximum recommended. Similar lesions were not observed in lifetime carcinogenicity studies in two strains of mice or in monkeys treated for 1 year. The clinical significance of this finding in rats is unknown

Monitoring and Laboratory Tests

Routine therapeutic drug monitoring or clinical laboratory testing is not required for patients treated with LYRICA (pregabalin) (see **ADVERSE REACTIONS**).

ADVERSE REACTIONS

Adverse Drug Reaction Overview

Clinical Trial Adverse Drug Reactions

In all controlled and uncontrolled trials, more than 8666 patients have received In all controlled and uncontrolled trials, more than bobb patients have received URICA (pregabalin), with 39% of exposure at dosages of 300 mg/day or above and 32% at dosages of 600 mg/day or higher. Approximately 4010 patients had at least 6 months of exposure, 2415 had at least 1 year of exposure, and 939 had at least 2 years of exposure to pregabalin. In controlled trials, 1831 patients with neuropathic pain received pregabalin.

Most Common Adverse Events in All Controlled Clinical Studies of Neuropathic Pain

The most commonly observed adverse events (>5% and twice the rate of that seen in placebo) in pregabalin-treated patients were: dizziness, somnolence, peripheral edema and dry mouth. Adverse events were usually mild to moderate in intensity. **Discontinuation Due to Adverse Events**

In all controlled studies, the discontinuation rate due to adverse events was 14% from a controlled sources, the discontinuation made to do to do the adverse events was i + ∞ for patients receiving pregabalin and 7% for patients receiving placebo. The most common reasons for discontinuation due to adverse events (≥2%) in the pregabalin treatment groups were dizziness and somnolence. Other adverse events that led to withdrawal more frequently in the pregabalin group than the placebo group we ataxia (1%) and asthenia, confusion, headache and nausea (<1% each).

In controlled neuropathic pain studies, the discontinuation rate due to adverse events was 11% for pregabalin and 5% for placebo. The most common reasons for discontinuation due to adverse events (±2%) in the pregabalin treatment groups were dizziness and somnolence. Other adverse events that led to withdrawal more frequently in the pregabalin group than the placebo group were confusion (1%) and asthenia, peripheral edema and ataxia (<1% each).

Incidence of Adverse Events in Controlled Clinical Studies of Neuropathic Pain In summaries of adverse events, investigator's terms for individual adverse events have been grouped into a smaller number of standardized categories using the COSTART IV dictionary. The prescriber should be aware that the percentages in Table 1 through Table 6 cannot be used to predict the frequency of adverse vents in the cure of usual medical practice where patient characteristics and other factors may differ from those prevailing during clinical studies. Similarly, the cited frequencies cannot be directly compared with figures obtained from other clinical investigations involving different treatments, uses or investigators. An inspection of these frequencies, however, does provide the prescriber with one basis to estimate the relative contribution of drug and non-drug factors to the adverse event incidences in the population studied

Adverse Events From Controlled Clinical Studies of Neuropathic Pair **Diabetic Peripheral Neuropathy**

Table 1 lists all adverse events, regardless of causality, occurring in ≥2% of patients with neuropathic pain associated with diabetic peripheral neuropathy receiving pregabalin for at least one of the pregabalin groups, and for which the incidence was greater than in the placebo group. A majority of pregabalin-treated patients in these studies had adverse events with a maximum intensity of mild or moderate. In these studies, 979 patients received pregabalin and 459 patients received placebo for up to 13 weeks

Table 1. Incidence (%) of Treatment-Emergent Adverse Events in Placebo-Controlled Studies in Neuropathic Pain Associated with Diabetic Peripheral Neuropathy (Events in at Least 2% of Patients Receiving Progabalin and More Frequent Than in Placebo-Treated Patients)

Body System Preferred Term	Placebo (n = 459) %	75 (n = 77) %	150 (n = 212) %	300 (n = 321) %	600 (n = 369) %
Body as a whole					
Infection	6.1	3.9	7.5	8.4	4.6
Asthenia	2.4	3.9	1.9	4.4	7.3
Pain	3.9	5.2	4.2	2.5	4.9
Accidental injury	2.8	5.2	2.4	2.2	5.7
Back pain	0.4	0.0	2.4	1.2	1.9
Chest pain	1.1	3.9	1.4	1.2	1.6
Face edema	0.4	0.0	0.9	0.9	2.2
Digestive system			Cherry Street Street	1.50%	
Dry mouth	1.1	2.6	1.9	4.7	6.5
Constipation	1.5	0.0	2.4	3.7	6.0
Diarrhea	4.8	5.2	2.8	1.9	3.0
Flatulence	1.3	2.6	0.0	2.2	2.7
Vomiting	1.5	1.3	0.9	2.2	1.1
Hemic and lymph	natic system	1			
Ecchymosis	0.2	2.6	0.5	0.6	0.3
Metabolic and n	utritional dis	sorders			
Peripheral edema	2.4	3.9	6.1	9.3	12.5
Weight gain	0.4	0.0	4.2	3.7	6.2
Edema	0.0	0.0	1.9	4.0	1.9
Hypoglycemia	1.1	1.3	3.3	1.6	1.1
Nervous system					
Dizziness	4.6	7.8	9.0	23.1	29.0
Somnolence	2.6	3.9	6.1	13.1	16.3
Neuropathy	3.5	9.1	1.9	2.2	5.4
Ataxia	1.3	6.5	0.9	2.2	4.3
Vertigo	1.1	1.3	1.9	2.5	3.5
Confusion	0.7	0.0	1.4	2.2	3.3
Euphoria	0.0	0.0	0.5	3.4	1.6
Thinking	0.0	1.3	0.0	0.9	3.0

		Pregabalin (mg/day)				
Body System Preferred Term	Placebo (n = 459) %	75 (n = 77) %	150 (n = 212) %	300 (n = 321) %	600 (n = 369) %	
Abnormal gait	0.0	1.3	0.0	0.6	2.7	
Reflexes decreased	1.7	3.9	0.5	1.2	1.4	
Amnesia	0.2	2.6	0.9	0.0	2.2	
Hypesthesia	0.7	2.6	0.0	0.0	0.8	
Hyperalgesia	0.2	2.6	0.0	0.0	0.3	
Respiratory syst	em					
Dyspnea	0.7	2.6	0.0	1.9	1.9	
Skin and append	lages					
Pruritus	1.3	2.6	0.0	0.9	0.0	
Special senses						
Blurred vision ^b	1.5	2.6	1.4	2.8	1.5	
Conjunctinitie	0.2	26	1.4	0.6	0.2	

Thinking abnormal primarily consists of events related to difficulty with concentration/attention but also includes events related to cognition and

language problems and slow thinking. b Investigator term; summary level term is amblyopia

Discontinuation in Controlled Clinical Studies of Diabetic Peripheral Neuropathy

Approximately 9% of patients receiving pregabalin and 4% receiving placebo discontinued from controlled diabetic peripheral neuropathy studies due to adverse events. The adverse events most commonly leading to discontinuation are presented in Table 2.

Table 2. Table 2. Adverse Events Most Frequently (≥2% of patients) Leading to Discontinuation in Placebo-Controlled Studies in Patients with Neuropathic Pain Associated with Diabetic Peripheral Neuropathy

	Nu	imber (%) c	f Patients		
			Pregabal	in (mg/day)	
COSTART Preferred Term	Placebo (n = 459)	75 (n = 77)	150 (n = 212)	300 (n = 321)	600 (n = 369)
Dizziness	2 (0.4)	0 (0.0)	3 (1.4)	6 (1.9)	21 (5.7)
Somnolence	0 (0.0)	0 (0.0)	0 (0.0)	5 (1.6)	15 (4.1)

Postherpetic Neuralgia

Table 3 lists all adverse events, regardless of causality, occurring in ≥2% of patients Table 3 lists all adverse events, regardless of causality, occurring in a 2/5 of patients with neuropathic pain associated with posthereptic neurolaja receiving pregabalin for at least one of the pregabalin groups, and for which the incidence was greater than in the placebo group. A majority of pregabalin-treated patients in these studies had adverse events with a maximum intensity of mild or moderate. In these studies, 852 patients received pregabalin and 398 patients received placebo for up to 13 weeks.

Table 3. Incidence (%) of Treatment-Emergent Adverse Events in Placebo Controlled (%) or meaning the period of the

		Pregabalin (mg/day)				
Body System Preferred Term	Placebo (n = 398) %	75 (n = 84) %	150 (n = 302) %	300 (n = 312) %	600 (n = 154) %	
Body as a who	le					
Infection	3.5	14.3	8.3	6.4	2.6	
Headache	5.3	4.8	8.9	4.5	8.4	
Pain	3.8	4.8	4.3	5.4	4.5	
Asthenia	4.0	3.6	5.0	2.6	5.2	
Accidental injury	1.5	3.6	2.6	3.2	5.2	
Flu syndrome	1.3	1.2	1.7	2.2	1.3	
Face edema	0.8	0.0	1.7	1.3	3.2	
Malaise	1.0	2.4	0.3	0.6	0.0	
Cardiovascula	r system				-	
Vasodilatation	1.3	2.4	1.0	0.6	0.0	
Digestive system	em					
Dry mouth	2.8	7.1	7.0	6.1	14.9	
Constipation	2.3	3.6	4.6	5.4	5.2	
Diarrhea	4.0	2.4	4.3	3.5	4.5	
Flatulence	1.0	2.4	1.3	1.6	3.2	
Vomiting	0.8	1.2	0.7	2.9	2.6	
Metabolic and	nutritional o	lisorders				
Peripheral edema	3.5	0.0	7.9	15.7	16.2	
Weight gain	0.3	1.2	1.7	5.4	6.5	
Edema	1.3	0.0	1.0	2.2	5.8	
Hyperglycemia	0.8	2.4	0.3	0.0	0.0	
Nervous syste	m					
Dizziness	9.3	10.7	17.9	31.4	37.0	
Somnolence	5.3	8.3	12.3	17.9	24.7	
Ataxia	0.5	1.2	2.0	5.4	9.1	
Abnormal gait	0.5	0.0	2.0	3.8	7.8	
Confusion	0.3	1.2	2.3	2.9	6.5	
Thinking abnormal ^a	1.5	0.0	1.7	1.3	5.8	
Incoordination	0.0	2.4	1.7	1.3	2.6	
Amnesia	0.0	0.0	1.0	1.3	3.9	
Speech disorder	0.0	0.0	0.3	1.3	3.2	
Insomnia	1.8	0.0	0.7	2.2	0.0	
Euphoria	0.0	2.4	0.0	1.3	1.3	
Nervousness	0.5	0.0	1.0	0.3	2.6	
Tremor	1.5	1.2	0.0	1.0	2.6	
Hallucinations	0.0	0.0	0.3	0.3	3.2	
Hyperesthesia	0.3	2.4	0.3	0.0	1.3	
Respiratory sy	stem					
Bronchitis	0.8	0.0	1.3	1.0	2.6	
Phanmaitic	0.0	0.0	20	0.0	0.0	

		Pregabalin (mg/day)			
Body System Preferred Term	Placebo (n = 398) %	75 (n = 84) %	150 (n = 302) %	300 (n = 312) %	600 (n = 154) %
Rhinitis	1.8	1.2	0.7	0.6	3.2
Skin and appen	ndages				
Rash	3.0	2.4	2.0	2.9	5.2
Special senses	;				
Blurred vision ^b	2.5	1.2	5.0	5.1	9.1
Diplopia	0.0	0.0	1.7	1.9	3.9
Abnormal vision	0.3	0.0	1.0	1.6	5.2
Urogenital sys	tem				
Urinary tract infection	1.5	0.0	2.3	1.6	3.2

a Thinking abnormal primarily consists of events related to difficulty with a Trilling automa primary consists of events related to difficulty with concentration/attention but also includes events related to cognition and language problems and slow thinking.
 b Investigator term; summary level term is amblyopia.

Discontinuation in Controlled Clinical Studies of Postherpetic Neuralgia Approximately 14% of patients receiving pregabalin and 7% receiving placebo discontinued from controlled postherpetic neuralgia studies due to adverse events. The adverse events most commonly leading to discontinuation are presented in Table 4.

Table 4. Adverse Events Most Frequently (>2% of patients) Leading to Discontinuation in Placebo-Controlled Studies in Patients with Neuropathic Pain Associated with Postherpetic Neuralgia

	1	Number (%)	of Patients		
COSTART			Pregabali	in (mg/day)	
Preferred Term	Placebo (n = 398)	75 (n = 84)	150 (n = 302)	300 (n = 312)	600 (n = 154)
Dizziness	3 (0.8)	0 (0.0)	11 (3.6)	12 (3.8)	12 (7.8)
Somnolence	1 (0.3)	0 (0.0)	6 (2.0)	12 (3.8)	10 (6.5)
Confusion	1 (0.3)	0 (0.0)	2 (0.7)	5 (1.6)	8 (5.2)
Peripheral edema	1 (0.3)	0 (0.0)	2 (0.7)	5 (1.6)	5 (3.2)
Ataxia	0 (0.0)	0 (0.0)	1 (0.3)	5 (1.6)	4 (2.6)
Abnormal gait	0 (0.0)	0 (0.0)	0 (0.0)	4 (1.3)	4 (2.6)
Hallucinations	0 (0.0)	0 (0.0)	0 (0.0)	1 (0.3)	4 (2.6)
Dry mouth	1 (0.3)	0 (0.0)	0 (0.0)	0 (0.0)	4 (2.6)

Incidence of Most Common Dose-Related Treatment-Emergent Adverse **Events**

Most common dose-related treatment-emergent adverse events are presented in Table 5 (diabetic peripheral neuropathy) and Table 6 (postherpetic neuralgia).

Table 5. Incidence (%) of Most Common Dose-Related Treatment-Emergent Adverse Events in Placebo-Controlled Studies in Neuropathic Pain Associated with Diabetic Peripheral Neuropathy

Advorse	Pregabalin (mg/day)					
Event Preferred Term	Placebo (n = 459) %	75 (n = 77) %	150 (n = 212) %	300 (n = 321) %	600 (n = 369) %	
Dizziness	4.6	7.8	9.0	23.1	29.0	
Somnolence	2.6	3.9	6.1	13.1	16.3	
Peripheral edema	2.4	3.9	6.1	9.3	12.5	
Asthenia	2.4	3.9	1.9	4.4	7.3	
Dry mouth	1.1	2.6	1.9	4.7	6.5	
Weight gain	0.4	0.0	4.2	3.7	6.2	
Constipation	1.5	0.0	2.4	3.7	6.0	
Blurred vision ^a	1.5	2.6	1.4	2.8	5.7	

Table 6. Incidence (%) of Most Common Dose-Related Treatment-Eme Adverse Events in Placebo-Controlled Studies in Neuropathic Associated with Postherpetic Neuralgia

Adverse		Pregabalin (mg/day)						
Event Preferred Term	Placebo (n = 398) %	75 (n = 84) %	150 (n = 302) %	300 (n = 312) %	600 (n = 154) %			
Dizziness	9.3	10.7	17.9	31.4	37.0			
Somnolence	5.3	8.3	12.3	17.9	24.7			
Peripheral edema	3.5	0.0	7.9	15.7	16.2			
Dry mouth	2.8	7.1	7.0	6.1	14.9			
Blurred vision ^a	2.5	1.2	5.0	5.1	9.1			
Ataxia	0.5	1.2	2.0	5.4	9.1			
Weight gain	0.3	1.2	1.7	5.4	6.5			
Abnormal gait	0.5	0.0	2.0	3.8	7.8			

a Investigator term; summary level term is amblyopia.

Adverse Events Following Abrupt or Rapid Discontinuation

Following abrupt or rapid discontinuation of pregabalin, some patients reported symptoms including insomnia, nausea, headche and diarrhea. Pregabatin should be tapered gradually over a minimum of one week rather than discontinued abruptly (see WARNINGS AND PRECAUTIONS, <u>Abrupt or Rapid Discontinuation</u>).

Drug Abuse and Dependence/Liability

Urug Acuse and Dependence/Liability In a study of recreational users (n=15) of sedative/hypnotic drugs, including alcohol, a single dose of LYRICA (pregabalin) 450 mg received subjective ratings of "good drug effect", "high", and "liking" to a degree that was similar to a single dose of diazepam 30 mg. In controlled clinical studies in over 5500 patients, 4% of LYRICA-treated patients and 1% of placebo-treated patients overall reported euphoria as an adverse event. However, in clinical trials of diabetic peripheral neuropathy, euphoria was reported as an adverse event by 1.8% of LYRICA-treated patients and 0% of placebo-treated patients, and in clinical trials of opstherpetic neuralgia, euphoria was reported as an adverse event by 0.9% of LYRICA-treated patients and 0% of placebo-treated patients, and in clinical trials of opstherpetic neuralgia, euphoria was reported as an adverse event by 0.9% of LYRICA-treated patients and 0% of placebo-treated patients. And in clinical studies of botherpetic neuralgia, and 0% of persecutive standards and the second standard standard standards and the second standard standard standards and standard AND PRECAUTIONS, Abrupt or Rapid Discontinuation)

Pregabalin is not known to be active at receptor sites associated with drugs of abuse. As with any CNS active drug, physicians should carefully evaluate patients for history of drug abuse and observe them for signs of LYRICA misuse or abuse (e.g. development of tolerance, dose escalation, drug-seeking behaviour).

Other Events Observed During the Premarketing Evaluation of LYRICA

Following is a list of treatment-emergent adverse events reported during premarketing assessment of LYRICA in clinical trials (over 8600 adult subjects) except those already listed in the previous tables or elsewhere in labeling. In the tabulations that follow, a COSTART-based dictionary of terminology has been used to classify reported adverse events. The frequencies presented, therefore, represent the proportion of the over 8600 adult individuals exposed to multiple doses of LYRICA who experienced an event of the type cited on at least 1 occasion while receiving LYRICA. It is important to emphasize that although the events reported occurred during treatment with LYRICA, they were not necessarily caused by it.

Less Common Clinical Trial Adverse Drug Reactions (<2%)

Events are further categorized by body system and listed in order of decreasing frequency according to the following definitions: frequent adverse events are those occurring on 1 or more occasions in at least 1/100 patients; infrequent adverse events are those occurring in 1/100 to 1/1000 patients; rare events are those occurring in fewer than 1/1000 patients.

Body System	Adverse Events
Body as a	whole
Frequent	Flu syndrome, back pain, allergic reaction, fever, generalized edema
Infrequent	Neck pain, neoplasm, cellulitis, cyst, chills, malaise, overdose, monilasis, hernia, viral infection, photosensitivity reaction, pelvic pain, abdomen enlarged, abscess, neck rigidity, lab test abnormal, drug level increased, carcinoma, sepsis, suicide attempt, reaction unevaluable
Rare	Infection fungal, unexpected benefit, chills and fever, body odor, drug level decreased, halitosis, hangover effect, injection site reaction, hormone level altered, hypothermia, infection bacterial, injection site hemorrhage, intentional overdose, mucous membrane disorder, accidental overdose, adenoma, anaphylactoi reaction, ascites, chest pain substernal, death, sarcoidosis, sudden death, immune system disorder, increased drug effect, injection site pain, Lupus Erythematosus syndrome, medication error, sarcoma, shock, tolerance decreased
Cardiovaso	cular
Frequent	Hypertension, vasodilatation
Infrequent	Palpitation, migraine, tachycardia, peripheral vascular disorder, electrocardiogram abnormal, cardiovascular disorder, angina pectoris, congestive heart failure, hemorrhage, myocardial infarct, hypotension, postural hypotension, ventricular extrasystolies, atrial fibrillation, coronary artery disorder, bradycardia, cerebrovascular accident, arrhythmia, cerebral ischemia, vascular disorder, sinus bradycardia, myocardial ischemia, bundle branch block, AV block first degree, arteriosclensis, deep thrombophlebitis, phlebitis, arterial anomaly, heart failure, pulmonary embolus, retinal vascular disorder, varicose vein
Rare	Heart arrest, vascular anomaly, occlusion, supraventricular tachycardia, atrial arrhythmia, atrial flutter, cerebral infarct, coronary occlusion, thrombophiebitis, thrombosis, cardiomegaly, extrasystoles, pallor, AV block, Avecond degree, cardiomyopathy, peripheral gangrene, QT interval prolonged, retinal artery occlusion, supraventricular extrasystoles, cerebral hemorrhage, digitals intxixciation, ventricular arrhythmia, aortic stenosis, bigeminy, cerebrovascular disorder, left heart failure, ventricular tachycardia, AV block complete, carotid occlusion, carotid thrombosis, cor pulmonale, embolus lower externity, endocarditis, heart block, increased capillary fragility, intracranial aneurym, nodal tachycardia, QT interval shortened, retinal vein thrombosis. SC elevated, Tirveted, vascular headache, vasculitis
Digestive	anomosis, or clovada, r invertea, vascalar readacile, vascantis
Frequent	Nausea diarrhea anorexia gastrointestinal disorder
Infrequent	Gastroenteritis, tooth disorder, periodontal abscess, colitis, gastritis, liver function tests abnormal, increased salivation, thirst, nausea and vomiting, rectal disorder, gingvitis, dysphagia, stomatitis, mouth ulceration, cholelithiasis, rectal hemorrhage, gastrointestinal hemorrhage, glossitis, tooth caries, abnormal stools, cholevystitis, melena, oral moniliasis, esophagitis, tongue disorder, chellitis, tongue edema
Rare	Eructation, pancreatitis, stomach ulcer, ulcerative stomatitis, esophageal stensis, fecal incontinence, gum hemorrhage, intestinal obstruction, enteritis, peptic ulcer, enterocolitis, gum hyperplasia, hepatomegaly, liver fatty deposit, tenesmus, biliary pain, facal impaction, aundice, periodonitis, ulcerative colitis, aphthous stomattis, cholestanic jaundice, gastrointestinal eracinoma, hemorrhagic gastritis, hepatitis, liver tendemess, nausea, vomiting and diarrhea, salivary gland enlargement, stomach atom, bloody diarrhea, cardicepasm, duodenal ulcer, gamma glutamy transpeptidase increased, hematemesis, hepatoma, intestinal perforation, intestinal atenosis, intestinal ulcer, leukoplakia of mouth, necrotizing pancreatitis, pancreas disorder, pseudomembranous colitis, sialadenitis, stomach ulcer
Endocrine	system
Infrequent	Diabetes mellitus, hypothyroidism
Rare	Goiter, prolactin increased, thyroid disorder, gonadotropic follicle stim hormone increase, hyperthyroidism, thyroiditis, adrenal insufficiency, parathyroid disorder, thyroid carcinoma, thyroid neoplasia, wriism
Hemic and	lymphatic
Infrequent	Anemia, leukopenia, thrombocytopenia, lymphadenopathy, hypochromic anemia, leukocytosis, eosinophilia
Rare	Lymphocytosis, petechia, iron dei, comprimi Lymphocytosis, petechia, iron deficiency anemia, cyanosis, lymphedema, polycythemia, lymphoma like reaction, megaloblastic anemia, splenomegaly, purpura, thrombocythemia, thrombocytopenic purpura, chronic leukemia, cagulation disorder, enythrocytes abnormal, leukemoid reaction, lymphangitis, macrocytic anemia, pancytopenia, prothrombin decreased, rupture of spleen, sedimentation rate increased

Body	Adverse Events
System	

Metabolic and nutritiona

- Hyperglycemia, SGPT increased, hypoglycemia, hypokalemia Infrequent hypercholesteremia, SGOT increased, weight loss, hyperlipemia amylase increased, hyperuricemia, alkaline phosphatase increased, creatinine increased, hyponatremia, gout, dehydration BUN increased, healing abnormal Rare
- Hypercalcemia, hyperkalemia, hypocalcemia, bilirubinemia alcohol intolerance, hypoglycemic reaction, ketosis, calcium disorder, hypochloremia, hypomagnesemia, hypoproteinemia, NPN increased uremia acidosis avitaminosis enzymatic abnormality gamma globulins increased, hypernatremia, hypophosphatemia, lactic acidosis, obesity

Musculoskeletal system

- Arthralgia, myalgia, arthritis, leg cramps, myasthenia Frequent Tendon disorder, arthrosis, joint disorder, bone disorder, tenosynovitis, bursitis, tendinous contracture, osteoporosis, tendon Infrequent rupture, bone pain Rare Rheumatoid arthritis, osteomyelitis, rhabdomyolysis, myopathy, muscle atrophy, myositis, pyogenic arthritis, bone neoplasm musculoskeletal congenital anomaly, pathological fracture Nervous system Insomnia, anxiety, libido decreased, depersonalization, hypertonia, Frequent neuropathy
- Reflexes decreased, sleep disorder, abnormal dreams, hostility Infrequent hallucinations, hyperkinesia, personality disorder, dysarthria hyperesthesia, hypokinesia, circumoral paresthesia, libido increased, neuralgia, vestibular disorder, aphasia, movement disorder, hyperalgesia, apathy, hypotonia, convulsion, facial paralysis, psychosis Rare
 - Drug dependence, neuritis, paranoid reaction, CNS depression, CNS neoplasia, manic reaction, neurosis, extrapyramidal syndrome, meningitis, hemiplegia, reflexes increased, akathisia delirium, paralysis, withdrawal syndrome, brain edema, CNS stimulation, dyskinesia, encephalopathy, foot drop, grand mai addiction, arachnoiditis, cerebellar syndrome, cogwheel rigidity, addiction, arachnoiditis, cerebellar syndrome, cogwheel rigidity, dementia, dystonia, Guillain-Barre syndrome, intracranial hemorrhage, multiple sclerosis, myelitis, schizophrenic reaction, subarachnoid hemorrhage, torticollis

Respiratory system

- Sinusitis, rhinitis, dyspnea, cough increased, pneumonia, lung disorder Frequent Infrequent Asthma, epistaxis, laryngitis, voice alteration, respiratory disorder sputum increased
- Rare Apnea, emphysema, aspiration pneumonia, hyperventilation, lung edema, pleural disorder, atelectasis, hemoptysis, hiccup hypoxia, laryngismus, lung fibrosis, pleural effusion, lung function decreased, pulmonary hypertension, yawn, bronchiectasis, bronchiolitis, carcinoma of lung, hypoventilation, laryngeal neoplasia, nasal septum disorder, pneumothorax

Skin

Skill allu a	ppendages
Infrequent	Pruritus, sweating, skin disorder, acne, dry skin, alopecia, skin ulcer, herpes simplex, urticaria, nail disorder, eczema, herpes zoster, skin benign neoplasm, fungal dermatitis, maculopapular rash, vesiculobullous rash, skin carcinoma, furunculosis, skin discoloration, skin hypertrophy, psoriasis, seborrhea, hirsutism
Rare	Skin nodule, angioedema, cutaneous moniliasis, skin atrophy, exfoliative dermatitis, pustular rash, ichthyosis, skin melanoma, subcutaneous nodule, sweating decreased, hair disorder, lichenoid dermatitis, melanosis, miliaria, purpuric rash, skin necrosis, Stevens Johnson syndrome
Special se	nse
Frequent	Eye disorder, conjunctivitis, otitis media
Infrequent	Retinal disorder, tinnitus, eye pain, cataract specified, dry eyes, taste perversion, ear pain, lacrimation disorder, ear disorder, dearness, eye hemornhage, photophobia, glaucoma, vitreous disorder, corneal lesion, otitis externa, refraction disorder, blephantis, retinal edema, taste loss, abnormality of accommodation
Rare	Hyperacusis, keratitis, mydriasis, parosmia, ptosis, retinal hemorrhage, color blindness, retinal depigmentation, retinal detachment, conneal opacity, conneal ulcer, ritis, night blindness, optic atrophy, retinal degeneration, cataract NOS, scleritis, stratusmus, anisocoria, blindness, exophthalmos, keratoconjunctivitis, ophthalmoglegia, papilladeana
Urogenital	system
Frequent	Anorgasmia
Infrequent	Urinary frequency, urinary incontinence, cystitis, abnormal ejaculation, urination impaired, dysuria, metrorrhagia, hematuria, vaginal moniliasis, prostatic disorder, vaginitis, dysmenorrhea, urinary urgency, kidney calculus, breast pain, menstrual disorder, amenorrhea, menorrhagia, kidney function abnormal, nephritis, urine abnormality, vaginal hemorrhage, urinary retention, urinary tract disorder, leukorrhea, breast neoplasm, menopause, oliguria, polyuria, albuminuria, pyuria
Rare	Breast carcinoma, penis disorder, papanicolau smear suspicious,

fibrocystic breast, prostatic carcinoma, uterine fibroids enlarged, acute kindey failure, creatinine clearance decreased, nephrosis, nocturia, polycystic kidney, bladder carcinoma, breast enlargement, cervicitis, cervix disorder, female lactation, glycosuria, gynecomastia, bromenorfhea, kidney pain, mastitis, pyelonephritis, kidney failure, breast abscess, epididymitis, orchitis, prostate neoplasia, prostatic specific antigen increase, salpingitis, urogenital disorder, urolithiasis, uterine disorder, vulvovaginal disorder, balanitis, bladder calculus, calcium crystalluria, cervix neoplasm, dyspareunia, endometrial carcinoma, endometrial disorder, glomerulitis, hydronephrosis, ovarian cancer, unintended pregnancy, urethral pain, urethritis, urogenital anomaly, urogenital neoplasia, uterine hemorrhage

Comparison of Gender and Race

The overall adverse event profile of pregabalin was similar between women and men. There are insufficient data to support a statement regarding the distribution of adverse experience reports by race.

Peripheral Edema

Incidence of peripheral edema in controlled neuropathic pain studies was 10.4% in the pregabalin group compared with 2.9% in the placebo group. In clinical trials, these events of peripheral edema were dose-related, mostly mild to moderate in intensity and rarely led to withdrawal. Peripheral edema was not associated with cardiovascular complications such as hypertension or congestive heart failure and there was no evidence of hemodilution or changes in any laboratory parameters indicative of underlying organ dysfunction (see WARNINGS AND PRECAUTIONS, **Peripheral Edema**

Weight Gain

Weight Gain In the controlled neuropathic pain studies, patients on pregabalin had a higher incidence (5.9%) of weight gain as defined by a ≥7% increase from baseline weight as compared with the placebo group (1.6%). The mean change in the pregabalin group was an increase of 1.5 kg compared with 0.2 kg in the placebo group, few patients (0.1%) withdrew due to weight gain. This weight gain was dose-related, and participation of the matter data to explore the format of the matter of

Based on the results of a controlled study of reproductive function in healthy male volunteers, the ≥7% weight gain on pregabalin appeared to be reversible. In this study, there were no reports of peripheral edema (see WARNINGS AND PRECAUTIONS, Weight Gain)

Abnormal Hematologic and Clinical Chemistry Findings

In all controlled trials, 1.0% of patients on pregabalin and 0.5% of placebo patients had an increase in creatine kinase of >3x upper limit of normal. Renal dysfunction was generally not associated with the elevated creatine kinase in Application was generally not associated with the electrical clouds what was these patients. Mean changes in creatine kinase ranged from 9.6 to 26.3 U/L for pregabalin-treated patients and 4.8 U/L for the placebo patients (see **DOSAGE AND ADMINISTRATION**, Patients with Renal Impairment). Routine therapeutic o or clinical laboratory testi is not required for patients treated with

LYRICA (see WARNINGS AND PRECAUTIONS).

Post-Marketing Adverse Drug Reactions

The worldwide post-marketing experience to date with LYRICA is consistent with the clinical program. The most frequently reported adverse events from spontaneous post-marketing reports for LYRICA are shown below. There are insufficient data to support an estimate of their incidence or to establish causation.

Fye disorders: diplopia, vision blurred, visual disturbance. There have also been rare reports of accommodation disorder, eyelid edema and eye redness (see WARNINGS AND PRECAUTIONS, <u>Ophthalmological Effects</u>).

Gastrointestinal disorders: diarrhea, dry mouth, nausea, vomiting

General disorders and administration site conditions: fatigue, feeling abnormal nain

Nervous system disorders: ataxia, coordination abnormal, dizziness, dysarthria, resthesia, somnolence, speech disorder, tremor (see WARNINGS AND PRECAUTIONS, <u>Dizziness and Somnolence</u>).

Psychiatric disorders: confusional state, depression, insomnia, psychotic disorder There have been rare reports of psychotic disorders in patients receiving pregabalin.

Renal and urinary disorders: urinary retention

Respiratory, thoracic and mediastinal disorders: dyspnea Skin and subcutaneous tissue disorders: pruritus

DRUG INTERACTIONS Overview

Since pregabalin is predominately excreted unchanged in the urine, undergoes negligible metabolism in humans (<2% of a dose recovered in urine as metabolites). does not inhibit drug metabolism in vitro, and is not bound to plasma proteins, LYRICA (pregabalin) is unlikely to produce, or be subject to, pharmacokinetic interactions. Pharmacokinetic

In **Vitro Studies:** In vitro drug metabolism studies revealed that pregabalin at concentrations which were, in general, 10-fold greater than observed in Phase 2/3 clinical trials, does not inhibit human CYP1A2, CYP2A6, CYP2C9, CYP2C19, CYP2D6, CYP2E1, and CYP3A4 enzyme systems.

In Vivo Studies: The drug interaction data described in this section were obtained from studies involving healthy adults, patients with epilepsy, and patients with chronic pain disorders

Carbamazepine, valproic acid, lamotrigine, phenytoin, phenobarbital, and topiramate

In vitro and in vivo studies showed that LYRICA is unlikely to be involved in significant pharmacokinetic drug interactions. Specifically, there are no clinically significant pharmacokinetic interactions between pregabalin and the following antiepileptic praintackinetic meretaturis between pregatanti and the following anterprepied drugs: carbamazepine, valproic acid, lamotrigine, phenytoin, phenobarbital, and topiramate. Important pharmacokinetic interactions would also not be expected to occur between pregabalin and commonly used antiepileptic drugs.

Tiagabine: The results of a population pharmacokinetic analysis indicated that in patients with partial seizures tiagabine had no clinically significant effect on ahalin clearance

pregabalin clearance. Gabepentin: The pharmacokinetics of pregabalin and gabapentin were investigated in 12 healthy subjects following concomitant single dose administration of 100 mg pregabalin and 300 mg gabapentin, and in 18 healthy subjects following concomitant multiple dose administration of 200 mg pregabalin qBh and 400 mg gabapentin qBh. Gabapentin pharmacokinetics following single and multiple dose administration were unaltered by pregabalin coadministration. The rate of pregabalin absorption was reduced by approximately 26% (single dose administration) and 18% (multiple dose administration leaved on unexer (box values: boxenet the avtent of cronabalin tions and the avtent of cronabalin dose administration) based on lower $C_{\mbox{\tiny max}}$ values; however, the extent of pregabalin absorption was unaffected by gabapentin coadministration.

Oral Contraceptives: Pregabalin coadministration (200 mg TID) had no effect on the steady state pharmacokinetics of norethindrone and ethinyl estradiol (1 mg/35 µg, respectively) in healthy subjects.

Lorazepam: Multiple dose administration of pregabalin (300 mg BID) in healthy subjects had no effect on the rate and extent of lorazepam single dose pharmacokinetics and single dose administration of lorazepam (1 mg) had no clinically significant effect on the steady state pharmacokinetics of pregabalin.

Oxycodone: Multiple dose administration of pregabalin (300 mg BID) in healthy subjects had no effect on the rate and extent of oxycodone single dose pharmacokinetics. Single dose administration of oxycodone (10 mg) had no clinically significant effect on the steady state pharmacokinetics of pregabalin.

Ethanol: Multiple dose administration of pregabalin (300 mg BID) in healthy subjects had no effect on the rate and extent of ethanol single dose pharmacokinetics and single dose administration of ethanol (0.7 g/kg) had no clinically significant effect on the steady state pharmacokinetics of pregabalin

Diuretics, Oral Hypoglycemics, and Insulin: A population pharmacokinetic analysis in patients with chronic pain showed no clinically significant effect on pregabalin clearance with the concomitant use of diuretics, oral hypoglycemics,

Pharmacodynamic

Multiple oral doses of pregabalin co-administered with oxycodone, lorazepam, or ethanol did not result in clinically important effects on respiration. Prepabalin appears to be additive in the impairment of cognitive and gross motor function caused by oxycodone. Pregabalin may potentiate the effects of ethanol and lorazepam.

Drug-Food Interactions

The rate of pregabalin absorption is decreased when given with food resulting in a decrease in $C_{\rm sub}$ by approximately 25% to 30% and an increase in $T_{\rm sub}$ to approximately 3 hours. However, administration of pregabalin with food has no clinically relevant effect on the total amount of pregabalin absorbed. Therefore, pregabalin can be taken with or without food

Drug-Herb Interactions

LYRICA (pregabalin) has no known drug/herb interactions

Drug-Laboratory Interactions

LYRICA (pregabalin) has no known drug/laboratory test interactions

DOSAGE AND ADMINISTRATION

Dosing Considerations

Patients with Impaired Renal Function

Patients with Impaired Renal Function Pregabalin is primarily eliminated from the systemic circulation by renal excretion as unchanged drug. In patients with a medical history of significant renal insufficiency, daily dosages should be reduced accordingly (see <u>Dosage Adjustment Based on Renal Function</u>, below). In accordance with current clinical practice, if LYRICA (pregabalin) has to be discontinued, it is recommended this should be done gradually over a minimum of 1 week (see WARNINGS AND PRECAUTIONS, <u>Abrupt or Repid Discontinuation</u>).

Adults:

Neuropathic pain associated with diabetic peripheral neuropathy

The recommended starting dose for (VRICA is 550 mg/day, given in two or three divided doses (75 mg BID or 50 mg TID), with or without food in patients with a creatinine clearance rate of at least 60 mL/min. Efficacy of VRICA has been demonstrated within the first week. Based on individual patient response and tolerability, the dose may be increased to 150 mg BID (300 mg/day) after one week. toerationity, the does may be increased to 150 mg bit yood mg/day rate of the week. For patients who experience significant and ongoing pain and can tolerate pregabalin 300 mg/day well, maximum daily dose of 600 mg (300 mg twice a day, BID) can be used. However, in clinical trials, 1YRICA 600 mg/day did not provide additional significant efficacy and patients treated with this dose experienced markedly higher rates of adverse events and discontinued the trial more frequently.

Tables of adverse events and uscontinuous the trial motion requering. Neuropathic pain associated with postheraptic neuralgies in two or three divided doses (75 mg BiD or 50 mg TID), with or without food in patients with a creatining clearance rate of at least 60 mL/min. Efficacy of LYRICA has been demonstrated within the first week. Based on individual patient response and tolerability, the dose may be increased to 150 mg BID (300 mg/day) after one week. For patients who experience significant and ongoing pain and can tolerate pregabalin 300 mg/day well, maximum daily dose of 600 mg (300 mg twice a day, BiD) can be used. However, in clinical trials, LYRICA 600 mg/day did not provide additional significant efficacy and patients treated with this dose experienced markedly higher rates of adverse events and discontinued the trial more frequently.

Dosage Adjustment Based on Renal Function

LYRICA is primarily eliminated by renal excretion. Therefore, the dose should be adjusted for patients with reduced renal function. Pregabalin clearance is directly proportional to creatining clearance. Therefore, dosing adjustment should be based on creatinine clearance (CLn), as indicated in Table 7.

To use this dosing table, an estimate of the patient's creatinine clearance (CL₀) in marker (CL₀) in may be estimated from serum creatinine (mg/dL) determination using the Cockcroft and Gault equation:

[140 - age (years)] x weight [kg] (x 0.85 for female patients) $CL_{C} = \frac{140 \cdot a_{ye}}{72 \text{ x serum creatinine (mg/dL)}}$

Pregabalin is effectively removed from plasma by hemodialysis. Over a 4-hour hemodialysis treatment, plasma pregabalin concentrations are reduced by approximately 50%. For patients receiving hemodialysis, pregabalin daily dose should be adjusted based on renal function. In addition to the daily dose adjustment, a supplemental dose should be given immediately following every 4-hour and the should be given immediately f

C.H. NO 159.23

CO³H NH₂ Pregabalin is a white crystalline solid. It is soluble in r and in both basic and acidic aqueous solutions upon request. ph, June 2005. **2.** Data on file, Pfizer Canada Freynhagen R, et al. Efficacy of pregabalin in ad in a 12-week, randomised, double-blind, led trial of flexible- and fixed-dose regimens.

PAAB

R&D

ational C.V.

Treatment or Management of Overdose

There is no specific antidote for overdose with pregabalin. If indicated, elimination of unabsorbed drug may be attempted by emesis or gastric lavage, usual precautions should be observed to maintain the airway. General supportive care of the patient is indicated including monitoring of vital signs and observation of the clinical status of the patient. A Certified Poison Control Center should be contacted for up-to-date information on the management of overdose with pregabalin

Hemodialysis

Standard hemodialysis procedures result in significant clearance of pregabalin (approximately 50% in 4 hours) and should be considered in cases of overdose, Although hemodialysis has not been performed in the few known cases of overdose, it may be indicated by the patient's clinical state or in patients with significant renal

ACTION AND CLINICAL PHARMACOLOGY

Mechanism of Action Pharmacodynamics

LYRICA (pregabalin) binds with high affinity to the alpha₂ delta protein (a calcium channel subunit) of brain tissues and has analgesic, antiepilepitic and anxiolytic activity. Pregabalin is known chemically as (S)-3 (aminomethyl)-5 methylhexanoic acid

Although the mechanism of action of pregabalin is unknown, results with genetically modified mice and with compounds structurally-related to pregabalin indicate that selective binding to the alpha-delta protein is required for analgesic, antibejieptic and anxiolytic action in animal models. In vitro, pregabalin educes the release of several neurotransmitters, suggesting a modulatory action on calcium channel homino. function

Pregabalin does not mimic GABA at GABA_a or GABA_e receptors, nor does it augment GABA_a responses like benzodiazepines or barbiturates. In contrast to vascular cardiac final blockers, pregabalin does not alter systemic blockers. The rescure or cardiac function. Various in vitro and in vivo results differentiate pregabalin from GABA uptake inhibitors or GABA transaminase inhibitors. In addition, pregabalin does not block sodium channels, it is not active at opiate receptors, it does not alter cyclooxygenase enzyme activity, it is not a serotonin agonist, it is not a dopamine antagonist and it is not an inhibitor of donamine serotonin or noradrenaline reuptake

Pregabalin treatment reduces pain-related behavior in neuropathic animal models of diabetes, peripheral nerve damage or chemotherapeutic insult and in a model of musculoskeletal-associated pain. Pregabalin given intrathecally prevents pain-related behaviors and reduces pain-related behavior caused by spinally administered agents, suggesting that it acts directly on tissues of the spinal cord or brain

Pharmacokinetics

Pharmacokinetics All pharmacological actions following pregabalin administration are due to the activity of the parent compound; pregabalin is not appreciably metabolized in humans. Mean steady-state plasma pregabalin concentration-time profiles following 75, 300 and 600 mg/dag year in equally divided doese every 8 hours (TID) and 600 mg/dag year in equally divided doese severy 12 hours (BID) are shown in Table 8. Pregabalin pharmacokinetics are linear over the recommended daily dose range. Inter-subject pharmacokinetic variability for pregabalin is low (<20%).

Table 8. Pregabalin Mean (CV%*) Steady-State Pharmacokinetic Parameter Values in Healthy Volumears

Dose (mg)	Regimen	Daily Dose (mg/ day)	n	C _{maxess} (µg/ mL)	t _{max} (hr)	C _{minas} (µg/ mL)	AUC _{io-ti} (µg•hr/ mL)	t _{1/2} (hr)	C _{U#} (mL/ min)
25	TID ⁶	75	8	1.39	0.9	0.45	6.7	5.9	64.1
		^{je} 75		-19.5	-34.2	-25	-18.3	-17.3	-16.1
100	TID	TID 300	6	5.03	0.8	1.94	25.2	6.3	68.9
100				-21.3	-31	-33.6	-23	-19.6	-20.9
200	TID	600	11	8.52	0.9	3.28	41.7	6.3	81
- 8				-14.8	-22.2	-29.2	-12.8	-13.6	-11.7
300	BID ^s	600	8	9.07	1.4	2.6	59	6.7	85.1
				-10.5	-57.1	-15.5	-6.4	-16.2	-6.4

a supplemental use Should be allowing every 4-hour hemodialysis treatment (see Table 7)

Table 7. Pregabalin Dosage Adjustment Based on Renal Function

Creatinine Clearance (CL _{Cr}) (mL/min)	Total Pregabalin Daily Dose (mg/day)ª			Dose Regimen		
≥60	150	300	600	BID or TID		
30-60	75	150	300	BID or TID		
15-30	25-50	75	150	QD or BID		
<15	25	25-50	75	QD		
Su	pplementary d	losage followi	ng hemodialys	is (mg)⁰		
Patients on the or 50 mg Patients on the or 75 mg Patients on the or 150 mg	Patients on the 25 mg QD regimen: take one supplemental dose of 25 mg or 50 mg Patients on the 25-50 mg QD regimen: take one supplemental dose of 50 mg or 75 mg Patients on the 75 mg QD regimen: take one supplemental dose of 100 mg or 150 mg					
TID = Three divider Total daily dose provide mg/dos Supplementary	d doses; BID = (mg/day) sho e. dose is a sing	Two divided o uld be divided le additional o	loses; QD = Si as indicated b ose.	ngle daily dose. vy dose regimen to		
eriatrics (>65 years): Pregabalin oral clearance tended to decrease with						

Generatives (>60 years): Pregadatin oral clearance tended to decrease with increasing age. This decrease in pregabalin oral clearance is consistent with age-related decreases in creatinine clearance. Reduction of pregabalin dose may be required in patients who have age-related compromised renal function. Pediatrics (<18 years of age): The safety and efficacy of pregabalin in pediatric patients (<18 years of age) have not been established and its use in this patient population is not recommended.

Administration

LYRICA (pregabalin) is given orally with or without food (see ACTION AND CLINICAL PHARMACOLOGY).

OVERDOSAGE

Signs, Symptoms and Laboratory Findings of Acute Overdosage in Humans

The highest known dose of pregabalin received in the clinical development program was 15,000 mg in 1 patient. The types of adverse events experienced by patients who received an overdose were not clinically different from other patients receiving recommended doses of pregabalin.

Distribution: In preclinical studies, pregabalin has been shown to readily cross the blood brain barrier in mice, rats and monkeys. Pregabalin is a substrate for system L transporter which is responsible for the transport of large amino acids across the blood-brain barrier. Pregabalin has been shown to cross the placenta in rats and is present in the milk of lactating rats. In humans, the apparent volume of distribution of pregabalin following oral administration is approximately 0.5 L/kg. Pregabalin is not bound to plasma proteins. At clinically efficacious doses of 150 and 600 mg/day, the average steady-state plasma pregabalin concentrations were approximately 1.5 and 6.0 µg/mL, respectively.

approximately is and out guilt, respectively. Metabolism: Prograbalin undergoes negligible metabolism in humans. Following a dose of radiolabeled pregabalin, approximately 98% of the radioactivity recovered in the urine was unchanged pregabalin. The N-methylated derivative of pregabalin, the major metabolite of pregabalin found in une, accounted for 0.9% of the dose. In preclinical studies, pregabalin (S enantiomer) did not undergo racemization to the R-enantiomer in mice rats rabbits or monkeys.

Excretion: Pregabalin is eliminated from the systemic circulation primarily by renal excretion as unchanged drug. Pregabalin mean $t_{\rm V2}$ is 6.3 hours. Pregabalin elimination is proportional to creatinine clearance. Pregabalin clearance is reduced in patients with impaired renal function (see **DOSAGE AND ADMINISTRATION**).

Special Populations and Conditions

Pregabalin undergoes negligible metabolism, is not bound to plasma proteins and is eliminated predominately as unchanged drug by renal excretion. Clinically important differences in pregabalin pharmacokinetics due to race and gender have not been observed and are not anticipated.

Pediatrics: Pharmacokinetics of pregabalin have not been studied in paediatric

Geriatrics: Pregabalin oral clearance tended to decrease with increasing age. This Genarics: riegadatin oral clearance i enviso to decrease with increasing age into decrease in pregabatin oral clearance is consistent with age-related decreases in creatinine clearance. Reduction of pregabatin dose may be required in patients who have age-related compromised renal function (see WARNINGS AND PRECAUTIONS and DOSAGE AND ADMINISTRATION).

Gender: A population pharmacokinetic analysis of the Phase 2/3 clinical program showed that the relationship between daily dose and pregabalin drug exposure is similar between genders when adjusted for gender-related differences in creatinine clearance

Race: A population pharmacokinetic analysis of the Phase 2/3 clinical program showed that the relationship between daily dose and pregabalin drug exposure is similar among Caucasians, Blacks and Hispanics.

similar almong caucesians, backs and unspanics. Renal Insufficiency: Because renal elimination is the major elimination pathway, dosage reduction in patients with renal dysfunction is necessary. Pregabalin is effectively removed from plasma by hemodialysis. Following a 4-hour hemodialysis treatment, plasma pregabalin concentrations are reduced by approximately 50%. For patients on hemodialysis, dosing must be modified (see **DOSAGE AND** For patients on hem ADMINISTRATION).

STORAGE AND STABILITY Store at 15°C-30°C

DOSAGE FORMS, COMPOSITION AND PACKAGING

AND PACKAGING Each capsule of LYRICA (pregabalin) contains 25, 50, 75, 150 or 300 mg pregabalin, lactose monohydrate, maize starch and taic. The capsule shells contain gelatin and tranum dioxide. In addition, the orange capsule shells contain red iron oxide and the white capsule shells contain sodium lavyl sulfate and colloidal silicon dioxide. Colloidal silicon dioxide is a manufacturing aid, which may not be present. The markings on the capsules are in black ink, which contains shellac, black iron oxide, propylene glycol, potassium hydroxide and water.

Capsules are packaged in HDPE bottles containing 60 capsules, and PVC/aluminum hlisters

PHARMACEUTICAL INFORMATION

Drug Substance

Proper name: pregabalin

Chemical name:	(S)-3-(aminomethyl)-5-methylhexanoic acid
ononical name.	tor a torritoric triving a mount including a cita

	Molecular formula: C ₈ H ₁ NO ₂	
mauss-	Steady-state peak plasma concentration.	Molecular formula
max-	Time of peak plasma concentration at steady state	
-mines-	Steady-state trough plasma concentration	
AUCIMIN	Area under the plasma concentration-time curve during one dosing interval	Molecular mass:
	at steady state	
1.1	Elimination half-life	o
	Oral elegrance	Structural formula:
ulif.	Utal clearance	
a: Perc	ent coefficient of variation	
o: Tota	I daily dose given in equally divided doses every 8 hours	
: Tota	I daily dose given in equally divided doses every 12 hours	
201		

Absorption: Progabalin is rapidly absorbed when administered in the fasted state, with peak plasma concentrations occurring within 1.5 hours following both single- and multiple-dose administration. Progabalin oral bioavailability is **s**.90% and is independent of dose. C_{mm} (Figure 1) and AUC values increase proportionally following single- and multiple-dose administration. Following repeated administration, steady state is achieved within 24 to 48 hours. Multiple dose pharmacokinetics are predictable from tende doet addine single-dose data

Figure 1. Individual and Mean Steady-State Pregabalin C_{max} Values Following 75, 300 and 600 mg/day Given in Equally Divided Doses TID (q8h) to Healthy Volunteers⁴

8

300

Daily Dose (mg/day)

450

600



Life is our life's work ©2005 Pfizer Canada Inc. Kirkland, Ouebec H91 2M5 *TM C.P. Pharmaceuticals fizer Canada Inc., li

A-13

Last revised: June 3, 200

References: 1. LYRICA Product Mo Inc., study 1008-196. neuropathic pain eva

12

8

0

0

150

a: Solid line is the regression line going through the origin;

individual (O) and mean (+) values

(na/mL) 10

Values 6

Cmai 4

Pregab 2

Product Monograph avail

Physicochemical

properties:

multicentre, placebo-co Pain 2005;115:254-263.



PHARMACOLOGIC CLASSIFICATION: Angiotensin Converting Enzyme Inhibito

ACTION AND CLINICAL PHARMACOLOGY

ALTACE (ramipril) is an angiotensin converting enzyme (ACE) inhibitor Following oral administration, ALTACE is rapidly hydrolyzed to ramiprilat, its principal active metabolite

INDICATIONS AND CLINICAL USE: Essential Hypertension. ALTACE (ramipril) is indicated in the treatment of esential hypertension. It may be used alone or in association with thiazide diuretics. ALTACE should normally be used in patients in whom treatment with a diuretic or a beta-blocker was found ineffective or has been associated with unacceptable adverse effects. ALTACE can also be tried as an initial association minutacceptable average intertis. ALINCC and add be used as an initial agent in those patients in whom use of diuretics and/or beta-blockers are contraindicated or in patients with medical conditions in which these drugs frequently cause serious adverse effects. The safety and efficacy of ALTACE in renovascular hypertension have not been established and therefore, its use in this condition is not recommended. The safety and efficacy of concurrent use of ALTACE with antihypertensive agents other than thiazide diuretics have not been established.

animperioristic agents own that intractive outerus never not even statuistics. <u>Treatment Following Acute Mycardial Intarction</u> function in clinically stable patients ALTACE is indicated following acute mycardial infarction in clinically stable patients with signs of left ventricular dysfunction to improve survival and reduce hospitalizations for heart failure. Sufficient experience in the treatment of patients with severe (NHA class IV) heart failure immediately after mycardial infarction is not yet available. (See WARINGS – Hypotenson.)

MANAGEMENT OF PATIENTS AT INCREASED RISK OF CARDIOVASCULAR

EVENTS: ALTACE may be used to reduce the risk of myocardial infarction, stroke or cardiovascular death in patients over 55 years of age who are at high risk of cardiovascular events because of a history of coronary artery disease, stroke, peripheral artery disease, or diabetes that is accompanied by at least one other perpineral artery usease, or unabletes that is accompanied by a reast one other cardiovascular insk factor such as hypertension, elevated total cholesterol levels, low high density lipoprotein levels, cigarette smoking, or documented microalbuminuta. The incidence of the primary outcome (composite of myocardial infraction, stroke and death from cardiovascular causes) was reduced from 17.8% in the placebo-treated group to 14.0% in the ramipril-treated group.

POSSIBLE PATIENT)

CONTRAINDICATIONS: ALTACE (ramipril) is contraindicated in patients who are hypersensitive to this drug, or to any ingredient in the formulation, or in those patients who have a history of angloedema.

who have a history of angloedema. **WARNINGS:** Angloedema: Angloedema has been reported in patients with ACE involvement may be fatal. If laryngeal strider or angloedema of the face, tongue, or glottis occurs, ALTACE should be discontinued immediately, the patient treated appropriately in accordance with accepted medical care, and carefully observed until elling disappears. In instances where swelling is confined to the face and lips the swelling disappears. In instances where swelling is continued to the face and lips, the condition generally resolves without retentionent, although antihistamines may be useful in relieving symptoms. Where there is involvement of tongue, glottis, or larynx, likely to cause airway obstruction, appropriate therapy (including, but not limited to 0.3 to 0.5 mL of subcutaneous epinephrine solution 1:1000) should be administered promptly (see ADVERSE REACTIONS).

prompuy gee Auxense new rooms. The incidence of angioedema during ACE inhibitor therapy has been reported to be higher in black than in ono-black patients. Patients with a history of angioedema unrelated to ACE inhibitor therapy may be at increased risk of angioedema while receiving an ACE inhibitor (see CONTRAINOCATIONS).

receiving an ACE inhibitor (see CONTRAINDICATIONS). <u>Hypotension</u>: Symptomatic hypotension has occurred after administration of ALTACE, usually after the first or second dose or when the dose was increased. It is more likely to occur in patients who are volume depleted by diuretic therapy, dietary sait restriction, dialysis, diarthea, or vomiting, in patients with isohemic heard disease or cerebrovascular disease, an excessive fall in blood pressure could result in a myocardial infarction or cerebrovascular accident (see ADVERSE REACTIONS). Because of the potential fall in blood pressure in these patients, therapy with ALTACE should be started under close medical supervision. Such patients should be followed logely for the first weeks of treatment and whenever the dose of ALTACE is increased. In patients with severe congestive heart failure, with or without associated real insufficiency, ACE inhibitor therapy may cause excessive hypotension and has been failure and/or death.

taiure and/or death. If hypotension occurs, the patient should be placed in a supine position and, if necessary, receive an intravenous infusion of 0.9% sodium chloride. A transient hypotensive response may not be a contraindication to further doses which usually can be given without difficulty once the blood pressure has increased after volume expansion in hypetensive patients. However, lower doses of ALTACE and/or reduced concomitant divertic therapy should be considered. In patients receiving tradement following acute mycacritial infarction, consideration should be given to discontinuation of ALTACE see ADVERSE REACTIONS – Treatment Following Acute Mycacritial Infarction, DOSAGE ADV ADMINISTRATION – Treatment Following advite Mycacritial Infarction, DOSAGE ADVADMINISTRATION – Treatment Following advite Mycacritial Infarction, DosAGE

AND ADMINISTRATION – Treatment following Acute Myocardial Intraction). Neutropenia/Agranulocytosis: Agranulocytosis and hone marrow depression have been caused by ACE Inhibiton: Several cases of agranulocytosis, neutropenia or leukopenia have been reported in which a causal relationship to ALTACE cannot be excluded. Current experience with the drug shows the incidence to be rare. Periodic monitoring of white blood cell counts should be considered, especially in patients with collagen vascular disease and/or renal disease. Use in <u>Pregnancy:</u> ACE inhibitors can cause fetal and neonatal morbidity and mortality when administered to pregnant women. Several dozen cases have been reported in the world literature. When pregnancy is detected, ALTACE should be discontinued as soon as possible. BECALIFUNG. Band Imministrement to a sconeurupen of lithibiting the renio.

PRECAUTIONS: <u>Renal Impairment</u>. As a consequence of inhibiting the renin-angiotensin-aldosterone system, changes in renal function have been seen in susceptible individuals. In patients whose renal function may depend on the activity of the renin-angiotensin-aldosterone system, such as patients with bilateral renal of the renin-angiotensin-addosterone system, such as patients with bilateral renal artery stenosis, unilateral renal artery stenosis to a solitary kidney, or severe congestive heart failure, treatment with agents that inhibit this system has been associated with oliguria, progressive azotemia, and rarely, acute renal failure and/or death. In succeptible patients, concomitant diureric use may further increase risk. Use of ALTACE should include appropriate assessment of renal function. ALTACE should be used with caution in patients with renal insufficiency as they may require reduced or less frequent doses (see DOSAGE AND ADMINISTRATION). Close monitoring of renal function during therapy should be performed as deemed appropriate in patients with renal insufficiency.

Anaphylactoid Reactions during Membrane Exposure: Anaphylactoid reactions have been reported in patients dialyzed with high-flux membranes (e.g. polyacrylonither (PANI) and treated concomitantity with an ACE inhibitor. Dialysis should be stopped immediately if symptoms such as nausea, abdominal cramps, burning, angloedema, shortness of breath and severe hypotension occur. Symptoms are not relieved by antihistamines. In these patients consideration should be given to using a different type of dialysis membrane or a different class of antihypertensive agents.

Anaphylactoid Reactions during Desensitization: There have been isolated reports of

patients experiencing sustained life threatening anaphylactoid reactions while patients experiencing socializes the threatening analytication reaction reaction while receiving ACE inhibitors during desensitization treatment with hymenoptera (bees, wasps) venom. In the same patients, these reactions have been avoided when ACE inhibitors were temporarily withheld for at least 24 hours, but they have reappeared upon inadvertent rechallenge.

Hyperkalemia and Potassium-Sparing Diuretics: Elevated serum potassium (greater <u>rypervalence</u> and <u>ryperson</u> <u>rypervalence</u> <u>rypervalence <u>rypervalence</u> <u>rypervalence rypervalence <u>ryperv</u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u></u> use of agents to treat hypokalemia or other drugs associated with increases in serum potassium (see PRECAUTIONS – Drug Interactions).

Surgery/Anesthesia: in patients undergoing surgery or anesthesia with agents producing hypotension, ALTACE may block anglotensin II formation secondary to compensatory renin release. If hypotension occurs and is considered to be due to this mechanism, it may be corrected by volume repletion.

Aortic Stenosis: There is concern, on theoretical grounds, that patients with aortic stenosis might be at particular risk of decreased coronary perfusion when treated with vasodilators because they do not develop as much afterload reduction.

Patients with Impaired Liver Function: Hepatistis (hepatocellular and/or cholestatic), elevations of liver enzymes and/or serum bilirubin have occurred during therapy with ACE inhibitors in patients with or without pre-existing liver abnormalities. In most cases the charges were reversed on discontinuation of the drug.

Elevations of liver enzymes and/or serum bilirubin have been reported with ALTACE (see ADVERSE REACTIONS). Should the patient receiving ALTACE experience any unexplained symptoms particularly during the first weeks or months of treatment, it is recommended that a full set of liver function tests and any other necessary is recommended and a full set on the function of ALTACE should be considered when appropriate. There are no adequate studies in patients with cirrhosis and/or liver dysfunction. ALTACE should be used with particular caution in patients with pre-existing liver abnormalities. In such patients baseline liver function tests should be obtained before administration of the drug and close monitoring of response and metabolic effects should apply.

Nursing Mohers: Ingestion of a single 10 mg oral dose of ALTACE resulted in undetectable amounts of ramipril and its metabolites in breast milk. However, because multiple doses may produce low milk concentrations that are not predictable from single doses. ALTACE should not be administered to nursing mothers.

Pediatric Use: The safety and effectiveness of ALTACE in children have not been stablished: therefore use in this age group is not recommended.

Use in Elderly: Although clinical experience has not identified differences in response n the elderly (>65 years) and younger patients, greater sensitivity of some older individuals cannot be ruled out.

Patient Alertness: ALTACE may lower the state of patient alertness and/or reactivity, particularly at the start of treatment (see ADVERSE REACTIONS).

<u>Couph</u>: A dry, persistent couph, which usually disappears only after withdrawal or lowering of the dose of ALTACE, has been reported. Such possibility should be considered as part of the differential diagnosis of cough.

Considered as part one of interintial adaptions to cough: Drug Interactions: Concomitant Diurgét: <u>Tracque</u>; Hypotension may result but can be minimized by discontinuing diuretic or increasing salt intake prior to ramipril treatment and/or reducing initial dose. <u>Agents increasing serum potassium</u>; Use potassium sparing diuretics with caution and monitor frequently. <u>Agents causing</u> <u>renin release</u>; ALTACE antihypertensive effect increased. <u>Lithium</u>; Lithium levels may to increased. Administer influences once increased and the second Accorocommarcl: No significant changes. Non-steroidal anti-inflammatory agents (NSAID): The antihypertensive effects of ACE inhibitors may be reduced with concomitant administration of NSAIDs (e.g. indomethacin).

Introduction of NSAIDS (e.g. indomethacing) in Vigot Poducce With concomitant administration of NSAIDS (e.g. indomethacin).
ADVERSE REACTIONS: Essential Hypertension, Serious adverse events occurring in North American placebo-controlled clinical trials with ramipini monotherapy in hypertension (n=972) were: hypotension (0.1%); myocardial infarction (0.3%); cerebrovascular accident (0.1%); edema (0.2%); syncape (0.1%). Among all North American ramipini patients (n=1,244), anglioedema occurred in patients treated with ramipini and a duretic (0.1%). The most frequent adverse events occurring in these trials with ALTACE monotherapy in hypertensive patients (n=651) were: headache (15,1%); dizziness (3.7%); asthenia (3.7%); chest pain (2.0%); nausea (1.8%); arthritis (1.9%); disziness (3.7%); asthenia (3.7%); chest pain (2.0%); nausea (1.8%); arthritis (1.9%); disziness (1.9%). Discontinuation of therapy due to clinical adverse events was required in 5 patients (0.8%). In placebo-controlled trials, an excess of upper respirated out before the relationship of cough to ACE inhibitors was recognized, some of these events may represent ramipini-Induced cough. In a later 1-year study, increased cough was seen in almost 12% of ALTACE patients, with about 4% of these patients requiring discontinuation of treatment. Approximately 1% of patients treated with ALTACE monotherapy in North American controlled clinical trials (n=972) have required discontinuation because of cough. Treatment Following Acute Myocardai Infraction

Treatment Following Acute Myocardial Infarction Adverse events (except laboratory abnormalities) in a controlled clinical trial of post-Äverse evens (except laboratory abnormalities) in a controlled clinical thial of post-AMI patients with clinical signs of heart failure considered possibly/probably related to ALIACE and occurring in more than 1% of stabilized patients (in=1,004) were: hypotension (10.7%): increased cough (7.6%), duziness/vertigg (5.6%); syncope (2.1%); heart failure (2.0); severer/resistant heart failure (2.0%); myocardial infarction (1.7%); wonting (1.6%); headatche (1.2%); abnormal kidney function (1.2%); abnormal chest pain (1.1%); diarrhea (1.1%), lostlated cases of death have been reported with the use of rampiri that appear to be related to hypotension including first dose effects), but many of these are difficult to differentiate from progression of underfying diseas (sew RMNINGS – Hipotension). Discontinuation of therapy due to adverse reactions was required in 3667.1004 patients taking ramipril (36.7%), compared to 401/982 patients receiving placebo (40.8%). Clinical Laboratoru Test Einfings: increased receiving placebo (40.8%).

Clinical Laboratory Test Findings: increased creatinine; increases in blood urea nitrogen (BUN); decreases in hemoglobin or hematocrit; hyponatraemia; elevations of liver enzymes, serum bilirubin, unc acid, blood glucose; proteinuria and significant increases in serum potassium.

DOSAGE AND ADMINISTRATION

Essential Hypertension: Dosage of ALTACE (ramipril) must be individualized. Initiation of therapy requires consideration of recent antihypertensive drug treatment, the extent of blood pressure elevation and salt restriction. The dosage of other antihypertensive agents being used with ALTACE may need to be adjusted.

Montherapy: The recommended initial dosage of ALTACE in patients not on diuretics is 2.5 mg once daily. Dosage should be adjusted according to blood pressure response, generally, at intervals of at least two weeks. The usual dose range is 2.5 to 10 mg once daily. A daily dose of 20 mg should not be exceeded.

bary A damy does of 20 ming should not be accessed. In some patients treated once daily, the antihypertensive effect may diminish towards the end of the dosing interval. This can be evaluated by measuring blood pressure just prot to dosing to determine whether satisfactory control is being maintained for 24 hours. If it is not, either twice daily administration with the same total daily dose, or an increase in dose should be considered. If blood pressure is not controlled with ALTACE alone, a diuretic may be added. After the addition of a diuretic, it may be possible to reduce the dose of ALTACE.

<u>Concomitant Diuretic Therapy:</u> Symptomatic hypotension occasionally may occur following the initial dose of ALTACE and is more likely in patients who are currently being treated with a diuretic. The diuretic should, if possible, be discontinued for two

to three days before beginning therapy with ALTACE to reduce the likelihood of hypotension (see WARINNGS). If the diuretic cannot be discontinued, an initial dose of 1.25 mg of ALTACE should be used with careful medical supervision for several hours and until blood pressure has stabilized. The dosage of ALTACE should subsequently be titrated (as described above) to the optimal response.

subsequently be durated (as described above) to the optimal response. <u>Use in Renal Impairment</u>: For patients with a creatinine clearance below 40 mL/min/ 1.73 m² (serum creatinine above 2.5 mg/dL), the recommended initial dose is 1.25 mg of ALTACE once daily. Dosage may be thrated upward until blood pressure is controlled or to a maximum total daily dose of 5 mg. In patients with severe renal impairment (creatinine clearance below 10 mL/min/1.73 m²) the maximum total daily dose of 2.5 mg of ALTACE should not be exceeded.

Treatment Following Acute Myocardial Infarction:

Treatment Following Acute Myocardial Infarction: Initiation of therapy requires consideration of concomitant medication and baseline blood pressure and should be instituted under close medical supervision, usually in a hospital, three to ten days following an acute myocardial infarction in heamodynamically stable patients with clinical signs of heart failure. The recommended initial dosage of ALTACE is 2.5 mg given twice a day (b.i.d), one in the morning and one in the evening. If tolerated, and depending on the patient's response, dosage may be increased by doubling at intervals of one to three days. The maximum daily dose of ALTACE should not exceed 5 mg twice daily (b.i.d). After the initial dose of ALTACE, the observed under medical supervision for at least two hours and until blood pressure has stabilized for at least an additional hour. If a patient becomes hypotensive, at this dosage, it is recommended that the dosage be lowered to 1.2.5 mg b.i.d. following effective management of the hypotension. (see WARNINGS – Hypotension).

hypotension. (see WARNINGS – Hypotension). Patients who have been fluid or salt depleted, or treated with diuretics are at an increased risk of hypotension (see WARNINGS – Hypotension). An excessive fail in blood pressure may occur particularly in the following: after the initial dose of ALTACE; after every first increase of dose of ALTACE; after the first dose of a concomitant diuretic and/or when increasing the dose of the concomitant diuretic. If appropriate, the dose of any concomitant diuretic should be reduced which may diminish the likelihood of hypotension (see PRECAUTIONS – Orug Interactions). Consideration should be given to reducing the initial dose to 1.25 mg of ALTACE in these patients.

alload be given in organization in patients with imparted renal function (creatinine clearance of 20-50 mL/min/1.73 m² body surface area), the initial recommended dosage is generally 1.25 mg of ALTACE note daily. This dosage may be increased with caution up to 1.25 mg of ALTACE twice daily, depending upon clinical response and tolerability.

Insufficient data is available concerning the use of ramipril following acute myocardial infarction in patients with heart failure and severe renal failure. (see ACTION AND CLINICAL PHARMACOLOGY – Pharmacokinetics and Metabolism, PRECAUTIONS – Renal Impairment)

Version Impairments, investigation of the second second

PHELGUIIONS – Patients with impaired Liver Function). Management of Patients at Increased Risk of Cardiovascular Events: Recommended initial dose: 2.5 mg of ALTACE once daily Depending on the tolerability, the dose is gradually increased, it is recommended to double the dose after one week of Ireatment and – after another three weeks – to increase it to 10 mg. Usual maintenance dose: 10 mg of ALTACE daily (see ACTION AND CLINICAL PHARMACOLOGY, WARNINGS and PRECAUTIONS). Dosage recommendations for special risk groups such as patients with renal or hepatic impairment, or at an increased risk of hypotension (fluid or sait depletion, treade with diuretics) are to be followed as previously described (see WARNINGS and PRECAUTIONS).

DOSAGE FORM a) Composition

a) composition ALTACE (ramipril) capsules 1.25 mg, 2.5 mg, 5.0 mg, and 10.0 mg contain the medicinal ingredient ramipril in quantities of 1.25 mg, 2.5 mg, 5.0 mg, and 10.0 mg respectively. The qualitative formulation for all potencies of ALTACE is: ramipril, pe-gelatinized starch NF as filler, gliding agent and disintegration agent) and empty gelatin capsules. Empty gelatin capsules for all potencies of ALTACE are composed of elatin NF and coloring agents specific to each potency (see below)

POTENCY	CAP	BODY	
1.25 mg	Yełlow iron oxide Titanium dioxide	Titanium dioxide	
2.5 mg	Yellow iron oxide FD & C red no. 3 Titanium dioxide	Titanium dioxide	
5.0 mg	FD & C blue no. 2 FD & C red no. 3 Titanium dioxide	Titanium dioxide	
10.0 mg	FD & C blue no. 2 FD & C red no. 3 Black iron oxide Titanium dioxide	Titanium dioxide	

b) Stability and storage recommendations Store ALTACE (ramipril) in original container at room temperature, below 25°C and not beyond the date indicated on the container.

AVAILABILITY: No. 4 hard gelatin capsules

- 1.25 mg (white/yellow);
 2.5 mg (white/orange);
 5.0 mg (white/red);
- 10.0 mg (white/blue)

ALTACE capsules 1.25 mg, 2.5 mg, 5.0 mg and 10.0 mg are packaged in cartons of 30 (2 x 15 blister-packed) capsules. Bottles of 100 capsules and 500 capsules also

Product monograph available upon request.

 ALTACE Product Monograph. 2. The Heart Outcomes Prevention Evaluation Study Investigators (HOPE) Trial. Effects of an angiotensin-converting-enzyme inhibitor, ramipril, on cardiovascular events in high-risk patients. N Engl J Med 2000:342(3):145-53.

Registered trade-mark of Aventis Group. Used under licence by Aventis Pharma Inc., Laval, Quebec H7L 4A8.



galantamine hydrobromide tablets

4 mg, 8 mg, 12 mg galantamine base Second S

Cholinesterase Inhibitor

NOCATIONS AND CLINCAL USE FEMINY, Iglantamine hydrotromiolij and REMINY, ER are indicate for the symptomatic treatment of patients with mild homoleade dementia of HeAdhemics by REMINY, and REMINY. ER are not beau studied in contrible of instal has for longer ham a finantis. REMINY, and REMINY, ER stouid only be prescribed by (or following consultation with crimicars with are experiment in the disposis and management of Alzenien's disease **Centratics**. C & Syman 4 ang. These initial staff instantion for REMINY, and REMINY, ER in the joster population are with RESS AND PRESUMTIONS, Pediathics: No data are analois in children. Therefore, the use of REMINY, and REMINY, ER are notmaindicated in patients with known hypersensitylik by agartamine hydronomice, other tertary alkaliod deministers or any excipients used in the formation.

USU I le communité. WARNINGS AND PREAUTIONS Carcinogenesis and Mutagenesis See Product Monograph Part II: TOXICOLOGY: Carcinogenicity, Mutagenicity for discussion on animal data Cardiovascular Because of their pharmocological action, cholinesterse inhibitors have appoint their pharmocological action, cholinesterse inhibitors have appoint pharmocological action, cholinesterse inhibitors have appoint pharmocological action actio Gardienessen Decemper of the presidences of the presidences of the single of the singl effects on the shorthal and ambentioual modes, each or conductate and heat door. Hese actions may be particularly important bagiets with his kins subjections of or the suppenditional cardiac conduction disorders, or to patients taking other drugs concomitantly which significantly slow heart rule, inclinai this, patients with shorce cardioecoust all essesse were excluded. Calors should be exercised in tetraling patients with all economy attrivy disease considered heat factors. The economic data and any attribution of the structure of the structure of the suppenditional economic data and any attribution of the structure of the structure of the structure of the economic data and the structure of the economic data and the structure of the economic data and the structure of the stru recommenden inne mehvinnt, an in neuvinnt, en nice is sed in juantens wini cardiae, consociou abnormalities (except for right bundle branch block) including' sick sisms syndhorme di these with unequinent synchrogia ejisocies, in randonic controlled trias, trankrandia was reported al 2.3% for galantamine doses up to 24 mg/day compared with <1% for placebo, but was rarely severe and rarely led to treatment discontinuation. No increased incidence of heart block was observed at the Her of Vereinen documentation in in his ease in holder to the an index was observed at the recommended doese. Patients treated with galantamine up to 24 myldby at the ecommended doese schedule schwerd a doese related increase in risk of ymcopet placebo, 0.7% (2/286); 4 mg b.i.d., 0.4% (3/692); 8 mg b.i.d., 1.3% (7/552); 12 mg b.i.d., 2.2% (6/273), A 6-week cardiovascular safety procepting the set of a forced 1-week dose escalation was used in this study, which is not recommended. Whether these a doctor "metro con excession" and a social in a so chical task, he use of FEMIM, uses associated with weight too. Weight documes councel early during treatment and sense strated to does. Weights of 21% council more the parently nationates treated with FEMIM and in termine platests than in patients receiving placets. Where weight does use does do chical cancer, tooly weight should be monitored. **Suppresentional**. Through their primary adapt chical platest and placets their in patients receiving placets. Where weight does doninging carbon, chical sectors are expected in increases platest calculations. The plane planet treatment and the strategies and the monitored calculation and an behary of lacer desceep replatest should be monitored calculations and end to their desceep replatest strategies and an information of uses a planet with excluded Chical addies of galantiame takes should no no creases related to placet, the in coldence addiese of chical addies of galantiame takes should no no treases related to placet. These, Calculations and them contributed of galantiames or treases to the integrations and addieses and them contributed integrations are related to the placets. In the incolence addiese of chical addiese or protein-termine takes should be monitored calculations and the incolence addieses of the other to addiese or addiese takes the termine takes should be addiese to the other termines or the terminet the termineses the and other popicitude states are quantimitient with advanced to the second state of the popicitude of these are quantimitient with advanced to the second state of the does see AMPHSE FACTORS, with mass and working leng more prevent in women and patters with beer dowing in a domagnosticity high plays and group constraints. Finalise as more sented is the challenge advected test second with challenges and the parent are more likely experience sease and the minimum sections. The second section are an advected test and transient and have resolved during continued FAIMM. Intelline to constrain the second section and the second section paratimet, challenges and transient and have resolved during continued FAIMM. Intelline to constrain the second section and the second section paratimet, challenges and transient and have respected the second section paratimet, challenges and paratimet, challenges and paratimet, challenges and paratimets and the second section paratimets and the second section paratimet and the second section paratimets and case secure, socie zanie (maj socie a namestanio ni Anchemis sociale). Teoritorie di ReMini and REMINI: Enterment for particulari his factory dissocie and strender e carefully exclused. ReMINI: and REMINI: En tare not been studied in patients with moderably severe or severe Arbeiner's disease, non-Arbeiner dementias or individual with Pratosonian features. The efficacy and safety of REMINI: and REMINI: En the severe Arbeiner's disease, non-Arbeiner dementias or individual with Pratosonian features. The efficacy and safety of REMINI: and REMINI: En the severe Arbeiner's disease and informer. <u>Per-Operative Considerations</u> Avesthesis: Galantame, as characterase inhibito, is likely to acquirate society of REMINI: A the March to excerted with a feature frame frame and the feature frame and the feature frame frame frame frame frame frame frame. ic drugs, REMINYL and REMINYL ER should be prescribed with care for pa thistory of astimation of optimizing pulmonary disease. Special Populations Hepatic Impairment There is initial information on the planmacokinetics of glantamine in hepatically impaired patients. It is therefore recommended that dose escalation with PEMINYL or REMINYL ER in Atheimer's disease s vierener recommencie van ower examination in monitor in normalie s versees patients with hepatic impairment be underken with caution and under conflictions of clase monitoring to adverse effects (size **DOSAGE AND ADMINISTRATION, Special Populations**). Since no data are available on the use of FEMINYL or **FEMINYL** Bin patients with severe hepatic impairment (Dhid-Pugh score of 10-15), REMINYI and REMINYI, ER are not recommended for this population. Rena et al. 10-3), recovery and nonverse to the et al. (In examination of the polyalation), making application, making application of the parametric here is a constrained in the parametric here is a constrained in the parametric here is a constrained with the parametris here is a con nationis. It is th deales parter with real inputment (peramine clearate or to out). Turing to cloarate in the cation and under cations of obse monitoring to adverse fields is be 00.5424. All ADMINESTRATION, Special Proputations, Since no data are available on the use of FRAMM or FRAMM, Eth apattern biotexpanse of less than in Turing FRAMM, and FRAMM, the are ont exonmented for this population. **Berlahris** (=75 years of appl; In controlled direct discles, he muniter of questions, particular so with increased FRAMM, and FRAMM, and to advect, he muniter of questions, particular so with increased FRAMM, and FRAMM, and to advect the transfer of the particular so with increased FRAMM, and FRAMM, and to advect the transfer of the particular so with increased FRAMM, and the advect the transfer of the particular so with increased FRAMM, and the advect the transfer of the particular so with increased FRAMM and the advect the transfer of the particular so advect the maximum recommended does of the advect the transfer of the second source FRAMM, and FRAMM, and Read the transfer of the particular source the second FRAMM and the particular source the source in the second source of the second 24 mg/day. There is limited safety information for REMINYL in this patient population. Since 24 miguary, inter is minuted setting inclination of normative in this particular population, scalar obtainaminets: as an Abhumin States can be associated with Significant weight loss, caution is advised regarding the use of REMINI, and REMINI, ER in elderly patients with low loody weight, especially in these >85 years old. Use in Elderly Patients with Serious Comobil Disease. There is equically in rules' ecologies du Construction of the second and th upper memory (university) and a second se wortikes, auto or i covers in support con returnint, per licity were econosi and i centin subports on pactoto per licity, the means of the difference in notification. This difference in notification has not been doerned in FEMINII, sublis in Abhemini's Disease. Approximately half of the FEMINII, dealthis appeared to have resulted from reinforus secular causes importantiel infanction, strating additional dealthis difference in the submitted from reinforus secular causes importanties and and concernes to exidence of an increased risk of montality when FEMINII, is used in patients with mild to moderate Values of the section organogenesis through day 21 post-partum, pup weights were decreased at 8 and 16 mg/kg/day, but no adverse effects on other postnatal developmental parameters were seen. The doses causing the no adverse entexts on other potentiata developmenta parameters were seen. The doess causing the above effects in rats produced slight maternal toxicity. No major malformations were caused in rats given up to 16 mg/kg/day. No drug related teratoperci effects were desrved in ratiolits given up to 40 mg/kg/day (32 times the MRHD on a mg/m² basis) during the period of organogenesis. The safety of

RENIMY, and RENIMY. ET in preparant women has not been established. RENIMY, and RENIMY, ER should not be used in women of childboaring potential unless, in the option of the physican, the potential benefit to begin use indices in the lines. Hummer is not known whether galantamine is excreted in human breast mik and therefore RENIMY. and RENIMY. ER should not be used in nursing motions. **Revealts:** The safety and efficiencess of RENIMY, and RENIMY. In any diress counting predeficience into the three stabilities.

In the documents of the set of th

Table 1.1: Most frequent adverse events leading to discontinuation in a placebocontrolled, double-blind trial with a 4-week dose-escalation schedule (GAL-USA-10

	Recommended 4-week dose escalation					
Adverse Events	Placebo n=286 %	16 mg/day n=279 %	24 mg/day n=273 %			
Nausea	<1	2	4			
Vomiting	0	1	3			
Anorexia	<1	1	<1			
Dizziness	<1	2	1			
Syncope	0	0	1			

adrerse events, defined as those occurring at a trequency of at least 5% and at least twice the rate of placeton naying C44, L55, L10, in which the recommended 4 weak case-escalation scholar lease used are shown in false 1.2. These-events were primarily gastrointistical and lended to occur at a lower rate with 16 mg/st, by their commended maintervice case. Administration C45MM, with tool, the use of anti-ernetic medication and ensuring adequate fluid intale may reduce the impact of these and the stands.

Table 1.2: Most frequent adverse events in a randomized placebo-controlled clinical trial with a 4-week dose increment during dose-escalation and maintenance phases (EAL-IEA-10)

		Week 1-12'		Week 13-21			
Adverse	Placebo	16 mg/day	24 mg/day	Placebo	16 mg/day	24 mg/da	
Events	n=286 %	n=279 %	n=273 %	n=259 %	n=243 %	n=241 %	
Nausea	5	11	13	<1	4	6	
Vomiting	<1	5	6	<1	2	6	
Diarrhea	5	9	4	2	5	2	
Anorexia	2	5	5	1	2	5	

The majority of these adverse events occurred during the dose-escalation period. Nausea and worting, the most trappet adverse events, occurred rove trappetly at higher doses, lacked 5-7 days in more cases, and the mightly dipleted task registry. The product has not been wightly as in this share, and the maintenance phase. (Needs 13-217), placoba, 1%, 16 mg/day, 3%, 24 mg/day, 2%, and utring the maintenance phase. (Needs 13-217), placoba, 1%, 16 mg/day, 3%, 24 mg/day, 3%, 20 during the maintenance phase. (Needs 13-217), placoba, 1%, 16 mg/day, 3%, 24 mg/day, 3%, 20 during the maintenance phase. (Needs 13-217), placoba, 1%, 16 mg/day, 3%, 24 mg/day, 3%, 20 during the maintenance phase. (Needs 13-217), placoba, 1%, 16 mg/day, 3%, 24 mg/day, 3%, 20 during the setter in RHMM, the relet expersive garder under dosely monitored confloxs in a hg/day setter is place. The relet expersive garder under dosely monitore confloxs in a hg/day and app), as the conflictors of use, proving behaviour and the pays of patients treated in ng differ. Listel 1 3 sits the monitors of use participation and the pays of patients the time in grader with RHMM. Treatment at on inhib the incidence uses parts than with placebo treatments for four placebo contributed integrations the incidence uses parts than with placebo treatment for four placebo contributed integrations that any an incidence of 2% mg/day (RHMM). The conting classes presented in table 1.3 were derived from trials using a 1 week or the normanned 4-week dose-

Table 1.3: Adverse events reported in at least 2% of patients with Alzheimer's disease administered REMINT and at a frequency greater than with placebo (combined 1- and 4-week dose-escalation data)

Body System/ Adverse Events	Placebo (n=801) %	REMINYL' (n=1040) %
Body as a whole - general disorders Fatigue Syncope	3 1	5 2
Central & peripheral nervous system disorders Dizziness Headache Tremor	6 5 2	9 8 3
Gastrointestiinal system disorders Nausea Vomting Diarthea Acdominal pain Dyspepsia	9 4 7 4 2	24 13 9 5 5
Heart rate and rhythm disorders Bradycardia	1	2
Metabolic and nutritional disorders Weight decrease	2	7
Psychiatric disorders Ancrevá Depression Insomnia Somnolence	3 5 4 3	9 7 5 4
Red blood cell disorders Anemia	2	3
Respiratory system disorders Rhinitis	3	4
Urinary system disorders Urinary tract infection Hematuria	7	8 3

¹ Adverse events in patients treated with 16 or 24 mg/day of FRAMINYL, in three placebo controlled trials with a 1-week dose-escalation period and a 26-week flowd-dose FRAMINYL, treatment, and one placebo-controlled that with the recommended 4-week dose-escalation period and a 21-week flowd-

No cirically relevant abnormalities in taboratory values were observed. In a cardiovascular safety clinical trial (24-136-16), pause synather than the seconds were more common in galantaminetratest patients than provide related patients inform (14 excess calculated and the common scalar safety). AND PERSUNDERS, Most Frequent Adverse Clinical Senter Second and the Like of BNMM, Et Alverse relation in critical table of one-calify trainment in PEMINE, Et external in PEMINE, et al. Adverse traites capacities were similar to those seen with PEMINE. The categories tables (see Table 1.4). Table 1.4: Adverse events reported in at least 2% of patients with Alzheimer's diseas administered REMINYL or REMINYL ER and at a frequency greater than placebo

System Organ Class Preterred Term	Placebo (n=320) %	REMINYL (n=326) %	REMINYL ER (n=319) %
Body as a whole - general disorders Injury 6 Edema peripheral Fatique Syncope Forer 1 Leg pain	3 1 1	4 2 4 1 2 2	8 4 2 1 <1
Central & peripheral nervous system disorders Dizziness Headache Tremor	4 6 0	7 6 1	10 8 2
Gastrointestinal system disorders Nausea Vomiting Abdominal pain Dyspepsia	5 2 2 2	14 9 3 3	17 7 2 2
Heart rate and rhythm disorders Bradycardia	2	2	3
Metabolic and nutritional disorders Weight decrease Hyperglycemia	1	5 2	42
Musculoskeletal system disorders Arthraloja Skeletal pain 1 Arthritis Myaloja	2 1 1	2 3 1	3 2 2 2
Psychiatric disorders Anoretia Anorety Somnolence Depression aggravaled Aggressive reaction Nervousness	3 3 2 1 1	7 5 1 2 2 2 2	6 6 4 3 2 2 1
Respiratory system disorders Rhinitis Pneumonia	3 1	4 2	4
Secondary terms Abrasion nos	1	1	2
Skin and appendages disorders Rash	1	<1	3
Urinary system disorders Hematuria	1	1	2
Micturition frequency	1	2	1
Vision disorders Cataract	1	1	2

t otherwise specified

Other Adverse Events Observed During Clinical Trials REMIN/L has been administered to 3055 patients with Alzheimer's disease during clinical trials worldwide. A total of 2357 patients received galantamine in placebo-controlled trials and 761 patients with Alzheimer's disease received galatiante il pacedo ante ante pacetta participatione ante ante accessione subsectore subsectore subsectore galatiante el qual degli te marante menormenden materiane dose. Accut 1000 patients received galantamine for at least one year and approximately 200 patients received galantamine for two years. To establish the rate of achieves events, data from all patients for any dose of REMINU, te at the subsectore activity of the subsectore activity o placebo-controlled trials and 6 open-label extension trials were pooled. The methodology to gather and codify these adverse events was standardized across trials, using WHO terminology, All events occurring in approximately 0.1% of patients are included, except for those already listed elsewhere in Occurring in approximately on the planets are induced, except to these aready searcesometer in labeling, WHD terms too general to be informative, or relatively minor events. Events are classified by yoody system and label using the following definitions. Frequent adverse events - hose occurring in the least 1/100 patients; infrequent adverse events - those occurring in 1/100 to 1/1000 patients; rare teau moganita, integrat nates entra de la construction y minor de la construction y antes de la trate accuming in 1000 h 1/1000 palents, serv rare - Tose accuming in heur than 1/1000 palents. These adverse vents are na cessaria visitati o REMIMI, tratement aní n mot cases were deserved a similar frequency in placeto-trated palents in the controlled studies. <u>Boly as a</u> <u>Moto-Cessaria Biodres</u>, Frequent chest pain saftenia, lever, malaise. <u>Radiosección Splaten</u> uent: hypertension: Infrequent: postural hypotension, hypotension, dependent edema cardiac failure, myocardial ischemia or infarction. Central & Peripheral Nervous System Disorders Infequent: vertigo, hypertonia, convulsions, involuntary muscle contractions, paresthesia, ataxia, hypokinesia, hyperkinesia, apraxia, aphasia, leg cramps, tinnitus, transient ischemic attack or cerebroaccular accitent. <u>Sasterintestrat Seden Discrites</u>: Frequent: faulience: Interprent gastritis, melera, dysthagia, erstal hemorthage, dry mouth, salve increased, diverticulitis asstreteristis, hoc-are escatageal periodino. <u>Hast Rate Arthym Discretes;</u> minipager A block, palpitation, atrial arthythmiss niculing atrial forfiation and supraventicular tachycarda, Q1 prolonged, bundle branch block. T-wave inversion, ventricular tachycardia: Rare: severe bradycardia pounge, obderballer oder, weier versich reinholder aufgebauer, alle seiner obegabau handlich Anthrone Doordes interpretigenen aufgebauer bergehaben eine rossek. NM norseade Reisellt Bedefing & Outing Deordes; interpreti purvue, existais, fromborghome, politation Deordes, interpreti putville politation, paranti reaction, follow foresett, definitive, re-suicida ideation, suicide attempt <u>Uningri System Disorders</u>, Frequent incontinence, Interpreti suicida ideation, suicide attempt <u>Uningri System Disorders</u>, Frequent incontinence, Interpreti social control, social antiput un<u>itori ysani revenitori y robuch</u> incomence, integrate Herenaria, michanico Alexano, cystili, unitori relation, concili, a resoluti and Alexano Engli Reactines Ofice a devese eversis trun post-approval controllet and uncentrollet dirical trias ad post-marketing experience dosered in patients treated with PEMMI include: <u>Bold</u> sa White: <u>Carego Marcel Sec</u> Secharation (Congring as severe cases administry treated section) and and treat lature). <u>Carego Marcel Marcel Section</u> <u>Bold</u> <u>Sections</u> <u>Bold</u> <u>Sections</u> <u>Bold</u> <u>Sections</u> <u>Bold</u> <u>Sections</u> <u>Bold</u> <u>Bol</u> apitation, appression and hallucinations, Gastrointestinal; upper and lower GI bleeding, Metabolic 8 Nutritional Disorders: hypokalemia. Some of these adverse events may be attri ties of REMINYL or in some cases may represent enlying disease processes common in the elderly populatio manifestations or

DRUG INTERACTORIS Overview Multiple metadocic pathwage and read excertion are molecl in the elimitation of galantamies on or step (a pathway papers produmant. Based on in into studies, CPC20 and CPC34 were for major encounts of into interaction of qualatamies. PCPA4 metadocic pathatamies - Note in the metadocic on qualatamies. PCPA4 metadocic pathatamies - Note, <u>Built Marchingtonic pathatamies</u>, PCPA4 were included and the company and the studies of an elimitation of the studies of the studies of the studies of the studies of the metadocic pathatamies. A new pathatamic in the studies of an elimitation of the studies with the studies of an elimitation of the studies with the studies of the studies in the formation is needed to enclude and metadocic pathatamies. A new pathatamic is the studies in the formation the studies and an elimitation of an elimitation concoming the interaction with studies and an elimitation to an elimitation concoming the interaction with studies and an elimitation to an elimitation concoming the interaction with studies and an elimitation to assess the pathatal of galantamie for interaction with studies and an analysis with the studies and elimitation and any volumes. Similar studies in elidionic digalantamies and analysis with an elimitation and analysis with the studies and the studies of analysis with an elimitation and analysis with an elimitation and analysis with doss studies and elimitation and the studies and and analysis with an elimitation and analysis of an elimitation studies in elidionic qualitationic estimation and galantamies. How come is a study patheters were not one to humanio and galantamies. How come is a study patheters were not one to humaniovines to the pathatamies and the studies and a distancies and the studies and and the studies. How come is a study patheters were and the studies and and the studies. How come is a study patheters were and the studies and and the studies. How come is a study patheters were and the studies and and d glastamine by 10% when sobjects received galantamine 4 mg bl.d. for 6 dags (h=8 makes and 8 mates), "Paraeter Paraeter, a strong mithalia of 01926, increased he ALC of 4 mg), tud., 8 mg Jul. at of 12 mg Jul. a glastamine by 40%, eV34 and 45%, respective 16 heathy volumes 8 mates and 8 mates) who received galantamic together with 20 mg/stag paraeter [Edst of <u>Stratamine on the Matesian of Uhon Dangs</u>, tuding Stratamine together with 20 mg/stag paraeter [Edst of <u>Stratamine on the Matesian of Uhon Dangs</u>, tuding Stratamine together with 20 mg/stratamine stratamine together with 20 mg/stratamine stratamine together with 20 mg/stratamine stratamine (José Matesian). The Indicates parameter stratage and the stratamine together with 20 mg/stratamine stratamine (José Matesian). The indicates that the inhibitory potential of galantamine to bards on the parametodines of 4 mg/stratamine (Zong strategie cose) or on the porthornitin the n=16 missis. The protein binding of anterian was undetext by galantamine. Disputs stratamine 12 mg Jul. At and rote on the stads, parameters of biomales, <u>Matesian in Dangs together</u> and matesian theory and stratamine date-dependently modulate the effect on increations together and biomales. Characterian was uncleaded by disputs must bogitation (José and Sard dogether to the stads, stadamine test at concentance bolic J2 Japin (L) Tapin and mitholing effect on pertainsdised and biomales. <u>Matesian interactions</u> with a together and biomadol. The stads, the order biomales astallahed. <u>Dang-thet interactions</u> with heads there at bases astallaheds. <u>Dang-thet interactions</u> with blocks have to been established. <u>Dang-thet interactions</u> with about the totes metablished. <u>Dang-thetestrang Matesiana</u> Interactions with about the totes metablished.

UNIC-SUBJECT I INTERCONT IN CAMAN THE INVALUE OF CONTRACT AND CONTRACT. DOSAGE AND ADMINISTRATION REIMAYL (galantamine hydrobrunide) and REIMAYL SA DOSAGE AND ADMINISTRATION REIMAYL (galantamine hydrobrunide) and REIMAYL SA INTERCATIONS, Special Applications, Thieses with Mild Cognitive Impairment (MCI); Martality in Investigational Thals in MCJ, REIMAL and REIMAL EF Stoud only be presched by or tollowing consultation with) clin Alzheimer's disease person nsultation with) clinicians who are experienced in the diagnosis and n asse. REMINYL tablets should be administered twice a day, preferably wi ement of morning and evening meals, REMINYL ER extended release capsules should be administered once daily in the returning meteralismin the second mode explosion to the advector of the second meteralism in the second meteral meteralism is a second meteral meteral meteralismin the second meteralismic in the second meterali (especially females), and patients with hepatic and/or renal impairment. • Missed Dose: The missed dose should be taken at the next scheduled dose. Doses should not be doubled. If therapy has bee date should be latient after her star Scholad date. Does should not be doubled if therapy has been immungled to several tops varings, the paint in both the startist aft after hower date and the date escalated to the current date. **Recommended Date and Datages Adjustment** The datage of PEINIM, shown to be effective in controlled dimical trades is 16.2 Might great as hate also douts, a fee that dow 2.2 might be started believed and the trade of the date of any date plant effectives. Here commended down amps 16.2 might great beauts and provide effectiveness, here commended down amps 16.2 might great beauts and concern that adjusce of 24 mig of PEINIM, might growde additional benefit for some patients. The recommended starting of 24 mig of PEINIM. might growde additional benefit for some patients. The recommended starting and the starting adjusce adjusce of the data of the dat of et in go reminer, ingis provide autoria detenti no soure parents. The recommences aaring does 8 8 mg/ks, the does should be broased in the infilm animenance does of the mg/ks get 4 weeks. If this initial maintenance does is well tolerated, a further increase to 24 mg/day may be considered only after a minimum of 4 weeks at 16 mg/day. The abrupt withdrawal of REMINT, or considered only after a minimum of 4 weeks at 16 mg/day. The abrupt withdrawal of REMINT. consistence way are a minimum or weeks a in program, the actual ministration of neutrinic of REMIX. This in the particular with balt been receiving does in the reflective provides of the provide the same with an increased requercy of adverse events in comparison with these continuing to receive the same closes of the due. The beneficial reflection of the Adverse events in a comparison with these continuing to receive the same is continued. Space Programs Deve exclusion of the Adverse events in a comparison with these continuing to receive the same is continued. Space Programs Deve exclusion of the Adverse events in a comparison with these continuing to receive the same weight (especially females) or serious comorbid desease should be undertaken with particular caution. Hergin Experimental Calabramine plasma elevis may be increased in patients with indicate to server herginic inguiners. In patients with moderately impaired tegratic function. (2014) April serve of 7.9, based on pharmacokinetic modelling, dosing with FEMMYL tablets should be private the ng once daily in the moming, referably with flood, for a tablet read, the net koage should be increased to 4 ng once daily in the moming, referably with flood. In the morma, generating with loco, or at least i vees, in their locating should be independent in the line at lang for all least a veeks. For ReMann, RE enterthold respect projects, based on pharmacokinetic modelling, dissing should begin with 8 mg every other day in the morning, preferably with loco, for at least 1 week. Then the disage should be increased to 8 mg nois adjust project and 4 weeks. In these plicings, disading and the disage should be increased to 8 mg nois adjust provide state available on the used RFAIMM, or REMIMM, Eth mpatients with severe tepatic impairment (2x16-Pug) avalated with the use of how the province of patients with severe region, inpatients (with Programs severed 10-15), ForMMM, and RPMMVLE for an ord recommended for this population (see WARHINGS AND PRECAUTIONS), <u>Banal Inpatients</u> For patients with renal impairment (protein inc exance or 9 to 60 mL/min), dose escalation should proceed cautiously and the maintenance dose should penerally not exceed 16 molday. Since no data are available on the use of REMINYL or REMINYL FR in generally no concorrection grade solution to use a de analyzer of the concorrection for the other than the con-partients with a concorrection desarrout estima of multimic (RMM), and FEUNIVIC R are not recommended for this population (see **WARNINGS AND PRECAUTIONS**). In a population of cognitively-impaired individuals, safe use of this and all other medications may require supervision.

OPEROSAES Symptoms Devictosage with cholmestrease inhibitors can result in cholmergic crisis characteristic by sever rauses, norming, salvators, weeking, indipactina, hypoterson, cespratary downloads in consolings. Theorem and use veekees is a solubility and my result in data if respectively used to an use of the solubility and the result in data if respectively used to an use of the solubility of the solubility and my result in data if respectively several solubility and the solubility of the solubility

DOGAE TRANS FEMM, Dipatamine hybridonnikie, prozesta s patatamine bas is seniable as film coated tables in the following strengths: A mg galantamine as of -thirds, circular, bicomer, tables with the record -MXSSDF or use side or 154 or the erole side, 8 mg galantamine as prix, crutau, toxones tables with the inscription VMSSSDF or ones side and 158 or the effort side. Trug galantamics aroung borns, crutals, closer tables with the record on VMSSDF or use side and 1512 or the effort side. FRMM: Ell galantamine hybridonnikis detroider detroider detected resolution withis to 4th explicit. The following strength are available and the program capacitations as with 561 °C 140 °C and the following the galantamine as prink opage capacities imprinted with ~161°C 4th original tables capacities capacities capacities capacities originations and and the galantamine as print of with vite ~161°C 4th original tables promoved.



Jarsser-Ortholic, Toronto, Ortanio MOC 11.9 Last reveed: April 2005 ROBPR05130E © 2005 JAKSSBH-ORTHOl Inc. "All trademark rights used under license



power you can trust™

"LIPITOR*

(atorvastatin caloium) 10 mg, 20 mg, 40 mg and 80 mg tablets THERAPEUTIC CLASSIFICATION: Lipid Metabolism Regulator

ACTIONS AND CLINICAL PHARMACOLOGY

Please refer to the Product Monograph for complete ACTION and CLINICAL PHARMACOLOGY information.

Clinical Studies

Prevention of Cardiovascular Disease

In the Anglo-Scandinavian Cardiac Outcomes Trial (ASCOT), the effect of LIPITOR (atorvastatin caicium) on fatal and non-fatal coronary heart disease was assessed in 10.305 hypertensive patients 40-80 years of age (mean of 63 years), without a previous myocardial inflarction and with TC levels ≤6 5 mmol/L. Additionally all patients had at least 3 of the following cardiovascular risk factors: male gender (81.1%), age >55 years (84.5%), smoking (33.2%), diabetes (24.3%), history of CHD in a first-degree relative (26%), TC HDL >6 (14.3%), peripheral vascular disease (5.1%), left venthcular hypertrophy (14.4%), prior cerebrovascular event (9.8%), specific ECG abnormality (14.3%), proteinavaburninutia (62.4%). In this double-billor, placebo-controlled study, patients were trated with anti-hypertensive therapy (60al BP <140/90 mm Hg for non-diabetic patients, <130/80 mm Hg for diabetic patients) and allocated to either LIPITOR 10 mg daily (n=5168) or placebo (n=5137), using a covariate adaptive method which took into account the distribution of nine baseline characteristics of patients already enrolled and minimized the imbalance of those characteristics across the groups. Patients were followed for a median duration of 3.3 years.

The effect of 10 mg/day of LIPITOR on lipid levels was similar to that seen in previous clinical trials.

LIPITOR significantly reduced the rate of coronary events [either fatal coronary heart disease (46 events in the placebo group vs 40 events in the LIPITOR group) or norifatal MI (108 events in the placebo group vs 60 events in the LIPITOR group)] with an absolute risk reduction of 1.1% and a relative risk reduction of 36% (based on incidences of 1.9% for LIPITOR vs 3.0% for placebo), p=0.0005 (see figure 11). This risk reduction yields a Number Needed to Treat of 311 patients per year. The risk reduction was consistent regardless of age, smoking status, obesity or presence of renal dysfunction. The effect of LIPITOR was seen regardless of baseline LDL levels. Due to the small number of events, results for women were inconclusive.

Figure 1: Effect of LIPITOR 10 mg/day on Cumulative Incidence of Nonfatal Myocardial Infarction or Coronary Heart Disease Death (in ASCOT-LLA).



INDICATIONS AND CLINICAL USE

Hypercholesterolemia

LIPITOR (atorvastatin calcium) is indicated as an adjunct to lifestyle changes, including diet, (at least equivalent to the Adult Treatment Panel III (ATP III) TLC diet), for the reduction of elevated total cholesterol, (total-C), LDL-C. TG and applicatoryotein B (app B) in hyperhyperitiquemic and dyskipidemic conditions, when response to diet and other nonpharmacological measures alone has been inadequate, including:

Primary hypercholesterolemia (Type IIa);

- Combined (mixed) hyperlipidemia (Type IIb), including familial combined hyperlipidemia, regardless of whether cholesterol or triglycerides are the lipid abnormality of concern;
- Dysbetalipoproteinemia (Type III);
- · Hypertriglyceridemia (Type IM)
- Familial hypercholesterolemia (homozygous and heterozygous). For homozygous familial hypercholesterolemia, LIPITOR should be used as an adjunct to treatments such as LDL apheresis, or as monotherapy if such treatments are not available.

LIPITOR also raises HDL-cholesterol and therefore lowers the LDL-C/HDL-C and total-C/HDL-C ratios in patients with primary hypercholesterolemia and combined (mixed) hyperlipidemia (Fredrickson Type IIa and IIb dyslipidemia). In pooled data from 24 controlled clinical trials, LIPITOR raised HDL-C levels 5%-7% in primary hypercholesterolemic type IIa) patients and 10%-15% in mixed (type IIb) dyslipidemic patients.

In clinical trials, LIPTOR (10 to 80 mg/day) significantly improved lipid profiles in patients with a wide variety of hyperipidemic and dyslipidemic conditions. In 2 dose-response studies in middy to moderately hyperipidemic patients (Fredricsion Types II and IIb). LIPTOR reduced the levels of total cholesterol (29-45%), LDC (29-50%), app 6(25-50%), TG (19-37%), and increased high density lipoprotein cholesterol (HDL-C) levels (5-9%). Comparable responses were achieved in patients with heteroxygous familial hypercholesterolemia. non-familial forms of hypercholesterolemia. combined hyperlipidemis, including familial combined hyperpholemia and patients with non-insulin dependent diabetes mellitus. In patients with hypertriglyceridemia (Type M), LIPTOR (10 to 80 mg daily) reduced TG (25 - 56%) and LDL-C levels (23 - 40%). LIPTOR has not been studied in conditions where the major abnormality is elevation of chytomicrons (TG levels > 11 mmo/L), i.e., types I and V.

In an open-label study in patients with dysbetalipoproteinemia (Type III), LIPITOR (10 to 80 mg daily) reduced total-C (40-57%), TG (40-56%) and IDL-C + VLDL-C levels (34-58%).

In an open label study in patients with homozygous familial hypercholesterolemia (FH) LIPITOR (10 to 80 mg daily) reduced mean LDL-C levels (22%). In a pilot study, LIPITOR 80 mg/day showed a mean LDL-C lowering of 30% for patients not on plasmapheresis and 613% to ratients who continued plasmapheresis. A mean LDL-C lowering of 35% was observed in receptor defective patients and of 19% in receptor negative patients (see PHAPMACOLOGY, Clinical Studies).

Prior to initiating therapy with LIPITOR, secondary causes should be excluded for elevations in plasma lipid levels (e.g. poorly controlled diabetes mellitus, hypothyroidism, nephrotic syndrome, dysproteinemias, obstructive liver disease, and alcohoism, and a lipid profile performed to measure total cholesterol, LDL-C, HDL-C, and TG. For patients with TG <4.52 mmo/L (<400 mg/d), LDL-C can be estimated using the following equation:

$$LDL-C (mmol/L) = total-C - [(0.37 x (TG) + HDL-C)]$$

 $\label{eq:linear} \text{LDL-C} \;(\text{mg/dL}) \; = \; \text{total-C} \; \cdot \; \left[(0.2 \; x \; (\text{TG}) \; + \; \text{HDL-C}) \right]$

For patients with TG levels >4.52 mmol/L (>400 mg/dL), this equation is less accurate and LDL-C concentrations should be measured directly or by ultracentrifugation.

1. Friedewald WT, et al. Clin Chem 1972;18(6):489-502

Patients with high or very high triglyceride levels, i.e. > 2.2 mmol/L (200 mg/dL) or > 5.6 mmol/L (500 mg/dL), respectively, may require triglyceride-iowering therapy (fenofibrate, bezafibrate or nicotinic acid) alone or in combination with LIPITOR.

In general, combination therapy with fibrates must be undertaken cautiously and only after risk-benefit analysis (see WARNINGS, Muscle Effects, PRECAUTIONS, Pharmacokinetic Interaction Studies and Potential Drug Interactions).

Elevated serum triglycerides are most often observed in patients with the metabolic syndrome (abdominal obesity, atherogenic dyslipidemia (elevated triglycerides, small dense LDL particles and low HDL-cholesterol), insulin resistance with or without glucose intolerance, raised blood pressure and prothrombic and proinflammatory states).

(For the treatment of specific dyslipidemias refer to the Report of the Canadian Working Group on Hypercholesterolemia and Other Dyslipidemias or to the US NCEP Expert Panel on Detection, Evaluation, and Treatment of High Blood Cholesterol in Adults (Adult Treatment Panel III)).

When drugs are prescribed attention to therapeutic lifestyle changes (reduced intake of saturated fats and cholesterol, weight reduction, increased physical activity, ingestion of soluble fibers) should always be maintained and reinforced.

Prevention of Cardiovascular Disease

LPTOR is indicated to reduce the risk of myocardial infarction in adult hypertensive patients without clinically evident coronary heart disease, but with at least three additional risk factors for coronary heart disease such as ge 255 years, male sex, smoking, type 2 dilabetes, left ventricular hypertrophy, other specified abnormalities on ECG, microalburniuria or proteinuriz, ratio of plasma total choiesterol to HDL -cholesterol ≥6, or premature family history of coronary heart disease. The Atorvastatin Versus Revascularization Treatments (AVERT) study examined the effect of intensive lipid-lowering in patients with stable coronary artery disease and LDL-C at least 3.0 mmol/L in patients referred for percutaneous transluminal coronary angioplasty (PTCA). Patients were randomised for 18 months to LIPTOR 80 mg daily or to PTCA with usual medical care which could include lipid metabolism regulators. The results of the AVERT study should be considered as exploratory since several limitations may affect its design and conduct. In the medical-treated group with LIPTOR there was a trend for a reduced incidence of ischemic events and a delayed time to first ischemic event. The results also suggest that intensive treatment to target LDL-Clevels with LIPITOR is **additive and complementary** to angioplasty and would benefit patients referred for this procedure.

CONTRAINDICATIONS

Hypersensitivity to any component of this medication.

Active liver disease or unexplained persistent elevations of serum transaminases exceeding 3 times the upper limit of normal (see WARNINGS).

Pregnancy and lactation (see PRECAUTIONS)

WARNINGS

Pharmacokinetic Interactions

The use of HMG-CoA reductase inhibitors has been associated with severe myopathy, including rhabdomyolysis, which may be more frequent when they are co-administered with drugs that inhibit the cytochrome P-450 erzyme system Abrovatain is metabolized by cytochrome P-450 isoform 3A4 and as such may interact with agents that inhibit this enzyme. (See WARNINGS, Muscle effects and PRECAUTIONS, Drug Interactions and Cytochrome P-450-mediated Interactions).

Hepatic Effects

In clinical trials, persistent increases in serum transaminases greater than three times the upper limit of normal occurred in <1% of patients who received LIPITOR. When the dosage of LIPITOR was reduced, or when drug treatment was interrupted or discontinued, serum transaminase levels returned to pretreatment levels. The increases were generally not associated with joundice or other clinical signs or symptoms. Most patients continued treatment with a reduced dose of LIPITOR without clinical sequelae.

Liver function tests should be performed before the initiation of treatment, and periodically thereafter. Special attention should be paid to patients who develop elevated serum transaminase levels, and in these patients measurements should be repeated promptly and then performed more frequently.

If increases in alanine aminotransferase (ALT) or aspartate aminotransferase (AST) show evidence of progression, particularly if they rise to greater than 3 times the upper limit of normal and are persistent, the dosage should be reduced or the drug discontinued.

LIPITOR should be used with caution in patients who consume substantial quantities of alcohol and/or have a past history of liver disease. Active liver disease or unexplained transaminase elevations are contraindications to the use of LIPITOR; if such a condition should develop during therapy, the drug should be discontinued.

Muscle Effects

Myopathy, defined as muscle aching or muscle weakness in conjunction with increases in creatinine phosphokinase (CPK) values to greater than ten times the upper limit of normal, should be considered in any patient with diffuse myagita, muscle tendencess or weakness, and/or marked elevation of CPK. Patients should be advised to report promptly unexplained muscle pain, tenderness or weakness, particularly if accompanied by malaise or fever. LIPTIOR therapy should be discontinued if markedly elevated CPK levels occur or myopathy is diagnosed or suspected. The risk of myopathy and rhaddomyolysis during treatment with HMG-GoA reductase inhibitors is increased with concurrent administration of cyclosporn, fibric acid derivatives, erythromycin, clarithromycin, niaciri (nicotinic acid), azole antifungats on relazodone. As there is no experience to date with the use of LIPTIOR given concurrently with these drugs, with the exception of pharmacokinetic studies conducted in healthy subjects with erythromycin and clarithromycin, thereards hould be carefully considered see PRECAUTIONS. Pharmacokinetic Interaction Studies and Potential Drug Interactions].

Rhabdomyolysis has been reported in very rare cases with LIPITOR (see PRECAUTIONS. Drug Interactions)

Rhadomyolysis with renal dysfunction secondary to mycolobinuria has also been reported with HMG CoA reductase inhibitors. LIPITOR therapy should be temporarily withheld or discontinued in any patient with an acute serious condition suggestive of a myopathy or having a risk factor predisposing to the development of renal failure secondary to rhaddomyolysis (such as severe acute infection. hypotension, major surgery, trauma, severe metabolic, endocrine and electrolyte disorders, and uncontrolled secures).

PRECAUTIONS

General

Before instituting therapy with LIPITOR (atorvastatin calcium), an attempt should be made to control elevated serum lipoprotein levels with appropriate diet, exercise, and weight reduction in overweight patients, and to treat other underlying medical problems (see INDICATIONS AND CLINICAL USE) Patients should be advised to inform subsequent physicians of the prior use of LIPITOR or any other lipid-lowering agents.

Effect on the Lens

Current long-term data from clinical trials do not indicate an adverse effect of atorvastatin on the human lens.

Effect on Ubiquinone (CoQ10) Levels

Significant decreases in circulating ubiquinone levels in patients treated with atorvastatin and other statins have been observed. The clinical significance of a potential long-term statin-induced deficiency of ubiquinone has not been estatlished. It has been reported that a decrease in myocardial ubiquinone levels could lead to impaired cardiac function in patients with borderline congestive heart failure.

Effect on Lipoprotein (a)

In some patients, the beneficial effect of lowered total cholesterol and LDL-C levels may be partly blunted by a concomitant increase in Lp(a) lipoprotein concentrations. Present knowledge suggests the importance of high Lp(a) levels as an emerging risk factor for coronary heart disease. It is thus desirable to maintain and reinforce lifestyle changes in high risk patients placed on atorvastatin therapy.

Hypersensitivity

An apparent hypersensitivity syndrome has been reported with other HMG-CoA reductase inhibitors which has included 1 or more of the following features: anaphytaxis, angioedema, lupus entitlematous-like syndrome, polymylaja netunatica, vasculitis, puryar, thrombocytopenia, leukoperia, hemolytic anemia, positive ANA, ESR increase, eosinophilia, arthritis, arthratiga, urticaria, asthenia, photosensitivity, fever, chilis, fushing, malaise, dysonea, toxic epidermai necrolysis, enthema multiforme, including Stevens-Johnson syndrome. Although to date hypersensitivity syndrome has not been described as such. LIPTIOR should be discontinued if hypersensitivity is suspected.

Use in Pregnancy

LIPITOR is contraindicated during pregnancy (see CONTRAINDICATIONS).

Atherosclerosis is a chronic process and discontinuation of lipid-lowering drugs during pregnancy should have little impact on the outcome of long-term therapy of primary hypercholesterolemia. Cholesterol and other products of cholesterol biosynthesis are essential components for telat development (including synthesis of steroids and cell membranes). Since HMG-CoA reductase inhibitors decrease cholesterol synthesis and possibly the synthesis of other biologically active substances derived from cholesterol, they may cause harm to the fetus when administered to pregnant women.

There are no data on the use of LIPITOR during pregnancy. LIPITOR should be administered to women of childbearing age only when such patients are highly unlikely to conceive and have been informed of the potential hazards. If the patient becomes pregnant while taking LIPITOR, the drug should be discontinued and the patient apprised of the potential risk to the fetus.

Nursing Mothers

In rats, milk concentrations of atorvastatin are similar to those in plasma. It is not known whether this drug is excreted in human milk. Because of the potential for adverse reactions in nursing infants, women taking LIPITOR should not breastleed (see CONTRAINDICATIONS).

Pediatric Use

Treatment experience in a pediatric population is limited to doses of LIPITOR up to 80 mg/day for 1 year in 8 patients with homozygous familial hypercholesterolemia. No clinical or biochemical abnormalities were reported in these patients.

Geriatric Use

Treatment experience in adults 70 years or older (N=221) with doses of LIPITOR up to 80 mg/day has demonstrated that the safety and effectiveness of alcovastatin in this population was similar to that of patients <70 years of age. Pharmacokinetic evaluation of atorvastatin in subjects over the age of 65 years indicates an increased AUC. As a precautionary measure, the lowest dose should be administered initially.

Renal Insufficiency

Parama concentrations and LDL-C lowering efficacy of LIPITOR was shown to be similar in patients with moderate renal insufficiency compared with patients with normal renal function. However, since several cases of rhabdornyopiks have been reported in patients with a history of renal insufficiency of unknown severity, as a precautionary measure and pending further expensence in renal disease, the lowest dose (10 mg/day) of LIPITOR should be used in these patients. Similar precautions apply in patients with severe renal insufficiency (creatinine clearance -30 mL/min (<0.5 mL/sec)]; the lowest dosage should be used and implemented cautiously (see WARNINGS, Muscle Effects; PRECAUTIONS, Drug Interactions). Refer also to DOSAGE AND ADMINISTRATION.

Endocrine Function

HMG-CoA reductase inhibitors interfere with cholesterol synthesis and as such might theoretically blunt adrenal and/or gonadal steroid production. Clinical studies with atorvastatin and other HMG-CoA reductase inhibitors have suggested that these agents do not reduce plasma cortisol concentration or impair adrenal reserve and do not reduce basal plasma testosterone concentration. However, the effects of HMG-CoA reductase inhibitors nor male fertility have not been studied in adequate numbers of patients. The effects of HMG-CoA reductase inhibitors on male fertility have not been studied aptropriately extended with atorvastatin who develop clinical evidence of endocrine dysfurction should be evaluated appropriately. Caution should be exercised if an HMG-CoA reductase inhibitor or other agent used to lower cholesterol levels is administered to patients receiving other drugs (e.g. ketoconazole, spironolactone or clinetidine) that may decrease the levels of endocenous sterior dormones.

Pharmacokinetic Interaction Studies and Potential Drug Interactions

Pharmacokinetic interaction studies conducted with drugs in healthy subjects may not detect the possibility of a potential drug interaction in some patients due to differences in underlying diseases and use of concomitant medications (see also Geratric Use; Renal Instificiency; Patients with Severe Hypercholesterolemia).

Concomitant Therapy with Other Lipid Metabolism Regulators: Combined drug therapy should be approached with caution as information from controlled studies is limited.

Bile Acid Sequestrants:

Patients with mild to moderate hypercholesterolemia; LDL-C reduction was greater when LIPITOR 10 mg and colestipol 20 g were coadministered (-45%) than when either drug was administered alone (-35% for LIPITOR and -22% for colestipol). Patients with severe hypercholesterolemia; LDL-C reduction was similar (-53%) when LIPITOR and organ d colestipol 20 g were coadministered when compared to that with LIPITOR 80 mg alone. Plasma concentration of atorvastatin was lower (approximately 26%) when LIPITOR 40 mg plus colestipol 20 g were coadministered compared with LIPITOR 40 mg alone. However, the combination drug therapy was less effective in lowering the triglycerides than LIPITOR monotherapy in both those of hypercholesterolemic patients.

When LIPITOR is used concurrently with colestipol or any other resin, an interval of at least 2 hours should be maintained between the two drugs, since the absorption of LIPITOR may be impaired by the resin.

Fibric Acid Derivatives (Gemfibrozil, Fenofibrate, Bezafibrate) and Niacin (Nicotinic Acid): Although there is limited experience with the use of UPTIOB given concurrently with thric acid derivatives and niacin, the benefits and risks of such combined therapy should be carefully considered. The risk of myopathy during tratement with other drugs in this class, including atorvastatin, is increased with concurrent administration (see WARNINGS, Muscle Effects).

Coumarin Anticoagulants: LIPITOR had no clinically significant effect on prothrombin time when administered to patients receiving chronic warfarin therapy.

Digoxin: In healthy subjects, digoxin pharmacokinetics at steady-state were not significantly altered by coadministration of digoxin 0.25 mg and LIPITOR 10 mg daily. However, digoxin steady-state concentrations increased approximately 20% following coadministration of digoxin 0.25 mg and LIPITOR 80 mg daily. Patients taking digoxin should be monitored appropriately.

Antihypertensive agents (amlodipine): In clinical studies, LIPITOR was used concomitantly with antihypertensive agents without evidence to date of clinically significant adverse interactions. In healthy subjects, atorvastatin pharmacokinetics were not altered by the coadministration of LIPITOR 80 mg and amloding 10 mg at steady state.

(quinapril): In a randomized, open-label study in healthy subjects, steady-state quinapril dosing (80 mg QD) did not significantly affect the pharmacokinetic profile of atorvastatin tablets (10 mg QD).

Oral Contraceptives and Hormone Replacement Therapy: Coadministration of LIPITOR with an oral contraceptive, containing 1 mg norethindrone and 35 µg ethinyl estradiol, increased plasma concentrations (AUC levels) of norethindrone and ethinyl estradiol by approximately 30% and 20%, respectively. These increases should be considered when selecting an oral contraceptive. In clinical studies, LIPITOR was used concomitantly with estrogen replacement therapy without evidence to date of clinically significant advese interactions.

Antacids: Administration of aluminum and magnesium based antacids, such as Maalox* TC Suspension, with LIPITOR decreased plasma concentrations of LIPITOR by approximately 35%. LDL-C reduction was not altered but the triglyceridelowering effect of LIPITOR may be affected.

Cimetidine: Administration of cimetidine with LIPITOR did not alter plasma concentrations or LDL-C lowering efficacy of LIPITOR, however, the triglyceride-lowering effect of LIPITOR was reduced from 34% to 26%.

Cytochrome P-450-mediated interactions: Atorvastatin is metabolized by the cytochrome P-450 isoenzyme, CYP 3A4. Erythromycin, a CYP 3A4 inhibitor, increased atorvastatin plasma levels by 40%. Coadministration of CYP 3A4 inhibitors, such as grapefruit juice, some macrilide antibitois (i.e. erythromycin, lamthromycin), immunosuppressants (cyclosporine), azole antifungal agents (i.e. itraconazole, ketoconazole), protease inhibitors, or the antidepressant, nefazodone, may have the potential to increase plasma concentrations of HMG-CoA reductase inhibitors, including LIPTOR. Caution should thus be exercised with concomitant use of these agents (see WANINOS, Pharmacokinetic Interactions, Muscle Effects; PRECAUTIONS, Renal insufficiency and Endocrine Function; DOSAGE AND ADMINISTRATION).

In healthy subjects, coadministration of maximum doses of both atorvastatin (80 mg) and terfenadine (120 mg), a CYP 3A4 substrate, was shown to produce a modest increase in terfenadine AUC. The QTc interval remained unchanged. However, since an interaction between these two drugs cannot be excluded in patients with predisposing factors for arrhythmia, (e.g. preexisting prolonged QT interval, severe coronary artery disease, hypokalemia, caution should be exercised when these agents are coadministred (see WARNINGS, Pharmacokinetic Interactions, DOSAGE AND ADMINISTRATION).

Antipyrine: Antipyrine was used as a non-specific model for drugs metabolized by the microsomal hepatic enzyme system (cytochrome P-450 system). LIPITOR had no effect on the pharmacokinetics of antipyrine, thus interactions with other drugs metabolized via the same cytochrome isozymes are not expected.

Macrolide Antibiotics (azithromycin, clarithromycin, erythromycin): In healthy adults, coadministration of LIPITOR (10 mg QD) and azithromycin (500 mg QD) did not significantly alter the plasma concentrations of atorvastatin. However, coadministration of atorvastatin (10 mg QD) with erythromycin (500 mg QID) or clarithromycin (500 mg BID), which are both CYP 3A4 inhibitors, increased plasma concentrations of atorvastatin approximately 40% and 80%, respectively (see WARNINGS, Muscle Effects).

Protease Inhibitors (netfinavir mesylate): In healthy adults, coadministration of netfinavir mesylate (1250 mg BID), a known CYP 3A4 inhibitor, and atorvastatin (10 mg 0D) resulted in increased plasma concentrations of atorvastatin. AUC and C_{max} of atorvastatin were increased by 74% and 122% respectively.

and umage of advastatin were indicased by 74 a diol for 24 in expectively. Patients with Severe Hypercholesterolemia: Hiper drug dosages (80 mg/day) required for some patients with severe hypercholesterolemia (including familial hypercholesterolemia) are associated with increased plasma levels of atorvastatin. Caution should be exercised in such patients who are also severely renally impaired, elderly, or are concomitantly being administered digoxin or CPT 344 inhibitors (see WARNINGS, Pharmacokinetic Interactions, Muscle Effects; PRECAUTIONS, Drug Interactions; DOSAGE AND ADMINISTRATION).

Drug/Laboratory Test Interactions

LIPTOR may elevate serum transaminase and creatinine phosphokinase levels (from skeletal muscle). In the differential diagnosis of chest pain in a patient on therapy with LIPTOR, cardiac and noncardiac fractions of these enzymes should be determined. ADVERSE FRACTIONS

ADVERSE REACTIONS

LIPTOR is generally well-tolerated. Adverse reactions have usually been mild and transient. In controlled clinical studies (placebocontrolled and active-controlled comparative studies with other lipid towering agents) involving 2502 patients, <2% of patients were discontinued due to adverse experiences attributable to LIPITOR. Of these 2502 patients, 1721 were treated for at least 6 months and 1253 for 1 year or more.

Adverse experiences occurring at an incidence ≥1% in patients participating in placebo-controlled clinical studies of LIPITOR and reported to be possibly, probably or definitely drug related are shown in Table 1 below:

ABLE 1. ASSOCIATED Adverse event	E 1. Associated Adverse Events Reputed in 21% of Padems in Placedo-Controlled Ginical Inais				
	Placebo % (n=270)	LIPITOR % (n=1122)			
GASTROINTESTINAL					
Constipation	1 -	1			
Diarrhea	1	1			
Dyspepsia	2	1			
Flatulence	2	1			
Nausea	0	1			
NERVOUS SYSTEM					
Headache	2	1			
MISCELLANEOUS					
Pain	<1	1			
Myalgia	1	1			
Asthenia	<1	1			
1 Iou Iou Iou					

The following additional adverse events were reported in clinical trials; not all events listed below have been associated with a causal relationship to LIPIOR therapy. Muscle cramps, myositis, myopathy, paresthesia, peripheral neuropathy, pancreatitis, hepatitis, cholestatic jaundice, anorexia, vomiting, alopecia, pruritus, rash, impotence, hyperglycernia, and hypoglycernia.

<u>Dest-marketing experience</u>: Very rare reports: severe myopathy with or without rhabdomyolysis (see WARNINGS, Muscle Effects; PRECAUTIONS, Renal Insufficiency and Drug interactions). Isolated reports: thrombocytopenia, anthralgia and allergic reactions including urticaria, angioneurotic edema, anaphylaxis and bullous rashes (including erytheme multiforme, Stevens-Johnson syndrome and toxic epidermal necrolysis)]. These may have no causal relationship to atorvastatin. Ophthalmolociic observations: see PRECAUTIONS.

Laboratory Tests: Increases in serum transaminase levels have been noted in clinical trials (see WARNINGS)

DOSAGE AND ADMINISTRATION

Patients should be placed on a standard cholesterol-lowering diet [at least equivalent to the Adult Treatment Panel III (AIT III) TLC diet) before receiving LIPTOR, and should continue on this diet during treatment with LIPTOR. It appropriate, a program of weight control and physical exercises should be implemented.

Primary Hypercholesterolemia and Combined (Mixed) Dyslipidemia, Including Familial Combined Hyperlipidemia

The recommended starting dose of LIPITOR is 10 or 20 mg once daily. Patients who require a large reduction in LDL-C (more than 45%) may be started at 40 mg once daily. The dosage range of LIPITOR is 10 to 80 mg once daily. Doses can be given at any time of the day, with or without food, and should preferably be given in the evening. Doses should be individualized according to the level of risk: the baseline LDL-C and/or TG levels; the desired LDL-C and/or TG target, and/or TC/HDL-C target (see the Detection and Management of Hypercholesterolemua. Working Group on Hypercholesterolemia and other Dyslip/demias (Canada) and/or the US National Cholesterol Education Program (NCEP Adult Treatment Panel III); the goal of therapy and the patient's response. A significant therapeutic response is evident within 2 weeks, and the maximum response is usually achieved within 2-4 weeks. The response is maintained during chronic therapy Adjustments of dosage, if necessary, should be made at intervals of 2-4 weeks. The maximum dose is 80 mg/day.

Lipid levels should be monitored periodically and, if necessary, the dose of LIPITOR adjusted based on target lipid levels recommended by guidelines.

The following reductions in total cholesterol and LDL-C levels have been observed in 2 dose-response studies, and may serve as a guide to treatment of patients with mild to moderate hypercholesterolemia:

TABLE 2. Dose-Response in Patients With Mild to Moderate Hypercholesterolemia

(Mean Percent Una	nge from Baseline)"			
Lioid Parameter		LIPITOR	Dose (mg/day)	
	10 (N=22)	20 (N=20)	40 (N=21)	80 (N=23)
Total-C: 7.1 mmol/L ⁺ (273 mg/dL) ⁺	-29	-33	-37	-45
LDL-C: 4.9 mmol/L ^{:-} (190 mg/dL)'	-39	-43	-50	-60

Results are pooled from 2 dose-response studies.

Mean baseline values.

Severe Dyslipidemias

In patients with severe dyslipidemias, including homozygous and heterozygous familial hypercholesterolemia and dysbetalipoproteinemia (Type III), higher dosages (up to 80 mg/day) may be required (see WARNINGS, Pharmacokinetic Interactions, Muscle Effects; PRECAUTIONS, Drug Interactions).

Concomitant Therapy

See PRECAUTIONS, Drug Interactions.

Dosage in Patients With Renal Insufficiency See PRECAUTIONS

See FREGAUTIONS.

AVAILABILITY OF DOSAGE FORMS

LIPITOR (atorvastatin calcium) is available in dosage strengths of 10 mg, 20 mg, 40 mg and 80 mg atorvastatin per tablet. **10 mg**: White, elliptical, film-coated tablet, coded "10" on one side and "PD 155" on the other. Available in bottles of 90 tablets. **20 mg**: White, elliptical, film-coated tablet, coded "20" on one side and "PD 156" on the other. Available in bottles of 90 tablets. **40 mg**: White, elliptical, film-coated tablet, coded "40" on one side and "PD 157" on the other. Available in bottles of 90 tablets. **80 mg**: White, elliptical, film-coated tablet, coded "80" on one side and "PD 158" on the other. Available in blisters of 30 tablets. **30 mg**: White, elliptical, film-coated tablet, coded "80" on one side and "PD 158" on the other. Available in blisters of 30 tablets. **30 mg**: White, elliptical, film-coated tablet, coded "80" on one side and "PD 158" on the other. Available in blisters of 30 tablets (3 strips X 10).

For a copy of the Product Monograph or full Prescribing Information, please contact:



02005 Pfizer Canada Inc. Kirkland, Quebec H9J 2M5 *TM Pfizer Ireland Pharmaceuticals Pfizer Canada Inc., licensee

PAAB

Memb

(R&D)

REQUIP®

Ropinirole (as ropinirole hydrochloride) TABLETS: 0.25 mg, 1.0 mg, 2.0 mg, 5.0 mg

THERAPEUTIC CLASSIFICATION: AntiParkinsonian Agent / Dopamine Agonist INDICATIONS AND CLINICAL USE: REQUIP® (ropinirole hydrochloride) is indicated in the treatment of the signs and symptoms of idiopathic Parkinson's disease. REQUIP® can be used both as early therapy, without concomitant levodopa and as an adjunct to levodopa. Three year and five year activecomparator controlled clinical trials have been conducted.

CONTRAINDICATIONS: RECUIP® (ropinirole hydrochloride) is contraindicated in patients with a known hypersensitivity to ropinirole hydrochloride or the excipients of the drug product.

WARNINGS: Sudden Onset of Sleep - Patients receiving treatment with REQUIP* (ropinirole hydrochloride), and other dopaminergic agents have reported suddenly falling asleep while engaged in activities of daily living. including operating a motor vehicle, which has sometimes resulted in accidents. Although some of the patients reported somnolence while on REQUIP®, others perceived that they had no warning signs, such as excessive drowsiness, and believed that they were alert immediately prior to the event. Physicians should alert patients of the reported cases of sudden onset of sleep, bearing in mind that these events are NOT limited to initiation of therapy Patients should also be advised that sudden onset of sleep has occurred without warning signs. If drowsiness or sudden onset of sleep should occur. patients should immediately contact their physician. Until further information is available on the management of this unpredictable and serious adverse event, patients should be warned not to drive or engage in other activities where impaired alertness could put themselves and others at risk of serious injury or death (e.g., operating machines). Episodes of falling asleep while engaged in activities of daily living have also been reported in patients taking other dopaminergic agents, therefore, symptoms may not be alleviated by substituting these products. Presently, the precise cause of this event is unknown. It is known that many Parkinson's disease patients experience atterations in sleep architecture, which results in excessive daytime sleepiness or spontaneous dozing, and that dopaminergic agents can also induce sleepiness. There is insufficient information to determine whether this event is associated with REQUIP*, all dopaminergic agents or Parkinson's disease itself. Orthostatic Symptoms - Dopamine agonists appear to impair the systemic regulation of blood pressure with resulting orthostatic symptoms of dizziness or lightheadedness, with or without documented hypotension. These symptoms appear to occur especially during dose escalation. Therefore, patients treated with dopamine agonists should be carefully monitored for signs and symptoms of orthostatic hypotension, especially during dose escalation (see DOSAGE and ADMINISTRATION) and should be informed of this risk. Hallucinations - Early Therapy: In placebo- controlled trials. BEQUIP (ropinirole hydrochloride) caused hallucination in 5.1% of patients during early therapy (1.4% in the placebo group). Hallucination was of sufficient severity that it led to discontinuation in 1.3% of patients. The incidence of hallucination was dose-dependent. In a 5-year study comparing REQUIP® with levodopa in early Parkinson's patients, the overall incidence of hallucinations was 17.3% (31/179) for patients treated with REQUIP® and 5.6% (5/89) for levodopa patients. Hallucinations led to discontinuation of the study treatment in 5.0% of REQUIP® and 2.2% of levodopa patients. In a 3-year study comparing REQUIP® with another dopamine agonist, the overall incidence of hallucinations was 9.5% (16/168) for patients treated with REOUIP® and 9.0% (15/167) for patients receiving active comparator. Hallucinations led to discontinuation of the study treatment in 2.4% of REQUIP® patients and 3.0% of comparator patients. Concomitant Selegiline: In a 5-year study, REQUIP® patients receiving concomitant selegiline reported a higher incidence of hallucinations (23.5%) than did those without (12.2%); this subpopulation effect was not seen in the L-dopa arm (hallucinations with concomitant selegiline = 2.0% vs hallucinations without selegiline = 8.0%). Adjunct Therapy: Hallucinations were experienced by 10.1% of patients receiving REQUIP® and levodopa, compared to 4.2% receiving placebo and levodopa. Hallucinations were of sufficient severity that it led to discontinuation in 1.9% of patients. The incidence of hallucinations was dose dependent.

PRECAUTIONS: Cardiovascular - Since REQUIP® (ropinirole hydrochloride) has not been studied in patients with a history or evidence of significant cardiovascular disease including myocardial infarction, unstable angina, cardiac decompensation, cardiac arrhythmias, vaso-occlusive disease (including cerebral) or cardiomyopathy, it should be used with caution in such patients. There is limited experience with REQUIP* in patients treated with antihypertensive and antiarrhythmic agents. Consequently, in such patients, the dose of REQUIP® should be titrated with caution. Orthostatic Symptoms Orthostatic symptoms of dizziness or lightheadedness as well as somnolence may occur during REQUIP® therapy. Neuroleptic Malignant Syndrome - A symptom complex resembling the neuroleptic malignant syndrome (characterized by elevated temperature, muscular rigidity, altered consciousness, and autonomic instability), with no other obvious etiology, has been reported in association with rapid dose reduction, withdrawal of, or changes in anti-Parkinsonian therapy. A single spontaneous report of a symptom complex resembling the neuroleptic malignant syndrome has been observed in a 66 year old diabetic male patient with Parkinson's disease, who developed fever, muscle stiffness, and drowsiness 8 days after beginning REQUIP* treatment. The patient also experienced acute bronchitis, which did not respond to antibiotic treatment. REQUIP® was discontinued three days

before the patient died. The reporting physician considered these events to be possibly related to REOLIP® treatment, (see DOSAGE AND ADMINISTRATION) A single spontaneous report of severe muscle pain has been reported in a 66 year old male patient around his thigh. The reporting physician considered the event to be probably related to REQUIP® treatment. Retinal Pathology in Rats - In a two year carcinogenicity study in albino Sprague-Dawley rats, retina atrophy was observed at incidences of 0%, 1.4%, 1.4% and 10% of male rats and 0%, 4,4%, 2,9% and 12,9% of female rats dosed at 0, 1,5, 15 and 50 mg/kg/day respectively. The incidence was significantly higher in both male and female animals dosed at 50 mg/kg/day. The 50 mg/kg/day dose represents a 2.8 fold greater exposure (AUC) and a 13.1 fold greater exposure (Cmax) to ropinirole in rats than the exposure would be in humans at the maximum recommended dose of 24 mg/day. The relevance of this finding to humans is not known. Pregnancy - The use of REQUIP® during pregnancy is not recommended. REQUIP® given to pregnant rats during organogenesis (gestation days 8 through 15) resulted in decreased fetal body weight at 60 mg/kg/day (approximately 3-4 times the ALIC at the maximal human dose of 8 mg t.i.d.), increased fetal death at 90 mg/kg/day (approximately 5 times the AUC at the maximal human dose of 8 mg t.i.d.) and digital malformations at 150 mg/kg/day (approximately 8-9 times the AUC at the maximal human dose of 8 mg t.i.d.). These effects occurred at maternally toxic doses. There was no indication of an effect on development of the conceptus at a maternally toxic dose of 20 mg/kg/day in the rabbit. In a perinatal-postnatal study in rats, 10 mg/kg/day of REQUIP® (approximately 0.5 - 0.6 times the AUC at the maximal human dose of 8 mg t.i.d.) impaired growth and development of nursing offspring and altered neurological development of female offspring. Nursing Mothers - Since REQUIP® suppresses lactation, it should not be administered to mothers who wish to breast-feed infants. Studies in rats have shown that REQUIP® and/or its metabolites cross the placenta and are excreted in breast milk. Consequently, the human fetus and/or neonate may be exposed to dopamine agonist activity. Use in Women Receiving Estrogen Replacement Therapy- In female patients on long-term treatment with conjugated estrogens, oral clearance was reduced and elimination half-life prolonged compared to patients not receiving estrogens. In patients, already receiving estrogen replacement therapy, REQUIP® may be titrated in the recommended manner according to clinical response. However, if estroger replacement therapy is stopped or introduced during treatment with REQUIP®, adjustment of the REQUIP® dosage may be required. Pediatric Use - Safety and effectiveness in the pediatric population have not been established. Rena and Hepatic Impairment - No dosage adjustment is needed in patients with mild to moderate renal impairment (creatinine clearance of 30 to 50 mL/min). Because the use of BEOUIP® in patients with severe renal impairment or hepatic impairment has not been studied, administration of REQUIP® to such patients is not recommended. Drug Interactions - Psychotropic Drugs: Neuroleptics and other centrally active dopamine antagonists may diminish the effectiveness of REQUIP®. Therefore, concomitant use of these products is not recommended. Based on population pharmacokinetic assessment, no interaction was seen between REQUIP® and tricyclic antidepressants or benzodiazepines. Anti-Parkinson Drugs: Based on population pharmacokinetic assessment, there were no interactions between REQUIP* and drugs commonly used to treat Parkinson's disease, i.e., selegiline, amantadine, and anticholinergics. Levodopa: The potential pharmacokinetic interaction of levodopa/ carbidopa (100 mg/10 mg b.i.d.) and REOUIP® (2 mg t.i.d.) was assessed in levodooa naive (de novo) male and female patients with Parkinson's disease (n=30, mean age 64 years). The rate and extent of availability of REQUIP® at steady state were essentially the same with or without levodopa. Similarly, the rate and extent of availability of levodopa, as well as its elimination half-life, were essentially the same in the presence and absence of REQUIP®. Inhibitors of CYP1A2: Ciprofloxacin: The effect of ciprofloxacin (500 mg b.i.d.) on the pharmacokinetics of REQUIP® (2 mg t.i.d.) was studied in male and female patients with Parkinson's disease (n=12, mean age 55 years). The extent of systemic availability of REQUIP® was significantly increased when coadministered with ciprofloxacin (AUC increased by 1.84 fold). Thus, in patients already receiving CYP1A2 inhibitors such as ciprofloxacin. REQUIP® therapy may be instituted in the recommended manner and the dose titrated according to clinical response. However, if therapy with a drug known to be an inhibitor of CYP1A2 is stopped or introduced during treatment with REQUIP*, adjustment of the REQUIP* dosage will be required. Substrates of CYP1A2: Theophylline: The effect of oral theophylline (300 mg b.i.d.) on the pharmacokinetics of REQUIP® (2 mg t.i.d.) was studied in male and female patients with Parkinson's disease (n=12, mean age 59 years). There was no marked change in the rate or extent of availability of REQUIP* when coadministered with theophylline. Similarly, coadministration of REQUIP® with intravenous theophylline (5 mg/kg) did not result in any marked change in the pharmacokinetics of theophylline. It is therefore unlikely that substrates of CYP1A2 would significantly alter the pharmacokinetics of REQUIP®, and vice-versa, Digoxin: The effect of REQUIP® (2 mg t i d) on the pharmacokinetics of digoxin (0.125-0.25 mg o.d.) was studied in male and female patients with Parkinson's disease (n=10, mean age 72 years). Coadministration at steady state with REQUIP® resulted in a 10% decrease in digoxin AUC although mean trough digoxin plasma concentrations were unaltered. However, the effect of higher recommended doses of REQUIP® on the pharmacokinetics of digoxin is not known. Alcohol: No information is available on the potential for interaction between REQUIP® and alcohol. As with other centrally active medications, patients should be cautioned against taking REQUIP® with alcohol. Psycho-Motor Performance - (see WARNINGS-Sudden Onset of Sleep)

ADVERSE REACTIONS: Adverse Reactions Associated with Discontinuation of Treatment - Of 1599 patients who received REOUIP* (ropinirole hydrochloride) during the premarketing clinical trials, 17.1% in early-therapy studies and 17.3% in adjunct-therapy studies discontinued treatment due to adverse reactions. The events resulting in discontinuation of REQUIP® in 1% or more of patients were as follows: Early therapy: nausea (6.4%), dizziness (3.8%), aggravated Parkinson's disease (1.3%), hallucination (1.3%), headache (1.3%), somnolence (1.3%) and vomiting (1.3%). Adjunct therapy: dizziness (2.9%), dyskinesia (2.4%), confusion (2.4%), vomiting (2.4%), hallucination (1.9%), nausea (1.9%), anxiety (1.9%), and increased sweating (1.4%). Patients over 75 years of age (n=130) showed slightly higher incidences of withdrawal due to hallucination, confusion and dizziness than patients less than 75 years of age. Most Frequent Adverse Events - Adverse events occurring with an incidence of greater than, or equal to, 10% were as follows: Early therapy: nausea, dizziness, somnolence, headache, peripheral edema, vomiting, syncope, fatigue and viral infection. Adjunct therapy: dyskinesia, nausea, dizziness, somnolence and headache. Dopamine agonists, with an ergoline chemical structure have been associated with adverse experiences such as retroperitoneal fibrosis, erythromelalgia and pulmonary reactions. REQUIP* has a novel, non-ergoline chemical structure and no reports of such events have been observed in clinical trials. Incidence of Adverse Events in Placebo Controlled Trials - The incidence of postural hypotension, an event commonly associated with initiation of dopamine agonist therapy, was not notably different from placebo in clinical trials. However, decreases in systolic blood pressure to < 90 mmHg have been observed in 13% (<65 years), 16% (65 - 75 years) and 7.6% (>75 years) of patients treated with REOUIP®. Table 2 lists adverse events that occurred at an incidence of 1% or more among REOUIP®-treated patients who participated in placebo-controlled trials for up to one year. Patients were dosed in a range of 0.75 mg to 24 mg/day. Reported adverse events were classified using a standard World Health Organization (WHO)-based dictionary terminology. The prescriber should be aware that these figures can not be used to predict the incidence of adverse events in the course of usual medical practice where patient characteristics and other factors differ from those which prevailed in the clinical trials. Similarly, the cited frequencies can not be compared with figures obtained from other clinical investigations involving different treatments, uses and investigators. The cited figures, however, do provide the prescribing physician with some basis for estimating the relative contribution of drug and non-drug factors to the adverse events incidence rate in the population studied

TABLE 2 Adverse events with incidence ≥1% from all placebo-controlled early and adjunct therapy studies						
Early Therapy Adjunct Therapy						
*	REQUIP* N = 157 occurrence	Placebo N = 147 % occurrence	REQUIP* N = 208 % occurrence	Placebo N = 120 % occurrance		
Autonomic Nervous System						
Sweating Increased	6.4	4.1	7.2	1.7		
Mouth Dry	5.1	3.4	5.3	0.8		
Flushing	3.2	0.7	1.4	0.8		
Body as a Whole General						
Peripheral Edema	13.4	4.1	3.9	2.5		
Fatigue	10.8	4.1	-	-		
Injury	-		10.6	9.2		
Pain	7.6	4.1	5.3	3.3		
Astrienia	6.4	1.4	-	-		
Drug Level Increased	4.5	2.7	6.7	3.3		
Chest Pain	3.8	2.0		_		
Therapautic Response	3.2	0.7	1.4	0.8		
Decreased	10	07	-	-		
Colluditie	1.3	0.7		-		
Influenza-like Symptome	1.5	0.0	1.0	0.0		
Fever	-	-	1.4	0.0		
Cardiovascular General			1.7	0.0		
Syncope	11.5	14	29	17		
Hynotension Postural	6.4	4.8	-	-		
Hypertension	4.5	3.4	3.4	33		
Hypotension	19	0.0	24	0.8		
Cardiac Failure	-	-	10	0.0		
Central and Perinheral Nervo	us System			010		
Dizziness	40 1	21.8	26.0	15.8		
Dyskinesia	-	-	33.7	12.5		
Headache	17.2	17.0	16.8	11.7		
Ataxia (Falls)	-	-	9.6	6.7		
Tremor	-	_	6.3	2.5		
Paresthesia		-	5.3	2.5		
Hyperesthesia	3.8	2.0	_	-		
Dystonia	-	-	4.3	4.2		
Hypokinesia	-	-1	5.3	4.2		
Paresis	-	-	2.9	0.0		
Speech Disorder	-	-	1.0	0.0		
Vertigo	1.9	0.0	-	-		
Carpal Tunnel Syndrome	1.3	0.7	-	-		
Gastrointestinal System						
Nausea	59.9	21.8	29.8	18.3		
Vomiting	12.1	6.8	7.2	4.2		
Dyspepsia	9.6	4.8	-	-		
Constipation	8.3	7.5	5.8	3.3		
Abdominal Pain	6.4	2.7	8.7	7.5		
Diarrhea	-	~	4.8	2.5		
Anorexia	3.8	1.4	-	~		
Flatulence	2.5	1.4	1.9	0.8		
Tooth Disorder	1.9	0.7	1.0	0.8		
Saliva Increased	-	-	2.4	0.8		
Colitis	1.3	0.0				
Dysphagia	1.3	0.0	2.4	0.8		
Periodontitis	1.3	0.0	1.4	0.8		
Eructation	~	-	1.4	0.0		
Fecal Incontinence	-	-	1.0	0.0		
Hemorrhoids	-	~	1.0	0.0		
Gastroesophageal Reflux	~	-	1.0	0.0		
Gastrointestinal Disorder (NOS)	-	-	1.0	0.0		
looth Ache	-		1.0	0.0		
Hearing and Vestibular						
linnitus	1.3	0.0	-	~		
neart Rate and Rhythm	20	0.0	20	0.5		
rapitation	3.2	2.0	2.9	2.5		

	Early Therapy		Adjunct Therapy	
	REQUIP*	Placebo	REQUIP*	Placebo
	M = 157	N = 147 % provenses	N = 208	N = 120
Heart Rate and Rhythm			A CLASSOR	-
Extrasystoles	1.9	0.7	-	-
Tachycardia	1.9	0.0	1.0	0.0
Fibrillation Atrial	1.9	0.0	-	-
lachycardia Supraventricula	r 1.3	0.0		-
Bradycarola		-	1.0	0.0
Gamma - GT increased	13	0.7	10	0.0
Hepatic Enzymes Increased	1.3	0.0	-	-
Metabolic and Nutritional				
Alkaline Phosphate Increase	d 2.5	1.4	1.0	0.0
Weight Decrease	-	-	2.4	0.8
Hypoglycemia	1.3	0.0		
Musculoskeletal System			67	5.0
Arthritis	-	-	0./ 2 G	0.0
Arthritis Appravated	1.3	0.0	1.4	0.0
Myocardial, Endocardial, P	ericardial V	alve		
Myocardial Ischemia	1.3	0.7	-	-
Psychiatric				
Somnolence	40.1	6.1	20.2	8.3
Anxiety	-	-	6.3	3.3
Heliscination	5.1	1,4	8.7	1.7
Nervousness	-		4.8	25
Yawning	3.2	0.0	~	-
Amnesia	2.5	1.4	4.8	0.8
Dreaming Abnormal	-	-	2.9	1.7
Depersonalization	-	-	1.4	0.0
Paranoid Reaction			1.4	0.0
Agitation Conceptration Imposived	1.3	0.7	1.0	0.0
Husion	1.5	0.0	-	-
Thinking Abnormal	-	-	1.4	0.8
Apathy	-	-	1.0	0.0
Increased Libido	-	-	1.0	0.0
Personality Disorder		-	1.0	0.0
Acamin			24	0.0
Reporting Male			2.4	0.0
Impotence	2.5	1.4	-	-
Prostatic Disorder	-	-	1.0	0.0
Penis Disorder	-	-	1.3	0.0
Resistance Mechanism				
Upper Respiratory Tract Infect	100 -	-	8.7	8.3
Recipo Viral	10.8	3.4	1.2	0.7
Pharynoitis	64	41	_	_
Rhinitis	3.8	2.7	-	-
Sinusitis	3.8	2.7	-	-
Dyspnea	3.2	0.0	2.9	1.7
Bronchitis	2.5	1.4	-	-
Preumonia	1.9	1.4	1.9	0.0
Coughing	-	-	1.4	0.8
Skin/Appendages				
Pruritis		-	1.0	0.0
Urinary System				
Urinary Tract Infection	5.1	4.1	6.3	2.5
Vistriis Micturition Fragmancy	1.3	0.7	, î	~
Pyuria	-	-	19	0.0
Urinary Incontinence	-	-	1.9	0.8
Urinary Retention	1.3	0.7	-	-
Dysuria	-	-	1.0	0.0
Vascular Extracardiac				
Peripheral Ischemia	2.5	0.0		
Vision Abaarmat	57	34	_	-
Eve Abnormality	3.2	1.4	_	-
Diplopia	-	-	1.9	0.8
Xerophthalmia	1.9	0.0	1.4	0.8
Cataract	-	-	1.4	0.8
Lacrimation Abnormal	-	-	1.4	0.0
Eosinophila		-	1.4	0.0

a: Incidence of adverse event <1%.

Post-Marketing Experience - Patients treated with REQUIP* have rarely reported suddenly falling asleep while engaged in activities of daily living, including operation of motor vehicles which has sometimes resulted in accidents (see WARNINGS).

DOSAGE AND ADMINISTRATION: REQUIP* (ropinircle hydrochloride) should be taken three times daily. While administration of REQUIP* with meals may improve gastrointestinal tolerance, REQUIP* may be taken with or without fool. The recommended starting dosage is 0.25 mg three times daily. Based on individual patient response, dosage should then be titrated by weekly increments of 0.25 mg per dose as described in the table below. After week 4, daily dosage may be increased by 0.5 to 1.0 mg per dose on a weekly basis until an optimal therapeutic response is established. Smaller dose increments are recommended for patients who may be at risk for orthostatic symptoms.

	Week			
	1	2	3	4
Unit Dose (mg)	0.25	0.5	0.75	1.0
Total Daily Dose (mg)	0.75	1.5	2.25	3.0

In clinical trials, initial benefits were observed with 3 mg/day and higher doses. Doses greater than 24 mg/day have not been included in clinical trials. In a 5-year, double-blind study of early therapy in Parkinson's disease patients, the average daily dose of RECUIP® (based on the observed data set) was 10.1 mg at 6 months (median dose = 9.0 mg), 14.4 mg at 3 years (median dose = 18.0 mg), regardless of levodopa supplementation. When RECUIP® is administered as adjunct therapy to levodopa, the dose of levodopa may be decreased gradually as tolerated once a therapeutic effect with RECUIP® has been observed. RECUIP® should be

discontinued gradually over a 7-day period. The frequency of administration should be reduced from three times daily to twice daily for 4 days. For the remaining 3 days, the frequency should be reduced to once daily prior to complete withdrawal of REQUIP®. Renal and Hepatic Impairment: In patients with mild to moderate renal impairment. BEQUIP® may be titrated in the recommended manner according to clinical response. Patients with severe renal impairment or on hemodialysis have not been studied and administration of REQUIP* to such patients is not recommended. Patients with hepatic impairment have not been studied and administration of REQUIP® to such patients is not recommended. Estrogen Replacement Therapy: In patients already receiving estrogen replacement therapy, REQUIP® may be titrated in the recommended manner according to clinical response. However, if estrogen replacement therapy is stopped or started during treatment with REQUIP*, adjustment of the REQUIP* dosage may be required. AVAILABILITY OF DOSAGE FORM: REQUIP* is supplied as a pentagonal film-coated Tiltabe tablet with beveled edges containing ropinirole (as ropinirole hydrochloride) as follows: 0.25 mg - white imprinted with SB and 4890; 1.0 mg - green imprinted with SB and 4892; 2.0 mg - pale pink imprinted with SB and 4893; 5.0 mg - blue tablets imprinted with SB and 4894. REQUIP® is available in bottles in the pack size of 100 tablets. Full Product Monograph available to practitioners upon request.

GlaxoSmithKline Inc. 7333 Mississauga Road North Mississauga, Ontario L5N 6L4 REQUIP® is a registered trademark

REQUIP* is a registered trademark, used under license by GlaxoSmithKline Inc. Date of preparation: June 18, 2001 Date of revisions: March 31, 2004





KING MEDICAL THE CANADIAN ELECTRODE PLACE

- AMBU Blue Sensor Neuroline
- CHALGREN Needles Bar/Ring/Clip
- KENDALL Adhesive NuTab
- KING MEDICAL Cables & Adapters
- MAVIDON Lemon Skin Prep
- MEDTRONIC Mono/Conc. Needles
- PARKER LAB. Electrode Paste
- RADIANT Infrared Skin Thermometer
- 3M CANADA Micropore Transpore
- D.O. WEAVER Ten20 NuPrep

Bo-ject[™] • Chalgren • Inoject[™] Large stock of Hypodermic Needles

Tel 905-833-3545 Fax 905-833-3543 E-mail: soren@kingmedical.com Web Site: www.kingmedical.com

King Medical Ltd. 145 Kingsworth Road King City • Ontario L7B 1K1

ADVERTISERS INDEX

Elekta Canada - IFC

GlaxoSmithKline Inc. Requip – IBC, A-18, A-19

Janssen-Ortho Reminyl – OBC, A-15

King Medical – A-19

Kyphon Inc. - A-4

Pfizer Lyrica – A-6, A-7, A-10, A-11, A-12, A-13 Lipitor – A-3, A-16, A-17

Sanofi-Aventis Altace – A-5, A-14

Schering Canada Inc. (Canadian Neuro-Onco Meeting) – A-8

Classified Ads - A-20 to A-22

Make a difference to your profession and become a CJNS reviewer

The Canadian Journal of Neurological Sciences (CJNS) is always looking for talented and skilled reviewers to submit timely and high quality reviews of manuscripts. Without these volunteers, the journal cannot maintain a steady stream of high quality, informational articles relevant to readers.

Reviewing for CJNS supports Canadian clinical neurosciences. Make it your top refereeing priority.

The Benefits of Becoming a Reviewer:

- An annual record of all your refereeing contributions for academic promotional purposes.
- Your name included in the "Thank you to Reviewers" list in the February issue of CJNS.
- Eligibility for the "Distinguished Reviewer of the Year" award, recognizing extensive, timely and high quality reviews.
- Reviewers who regularly contribute to the CJNS are considered for the editorial board.
- Credits towards your Maintenance of Certification.
- Serving as a CJNS reviewer supports <u>your</u> journal and Canadian clinical neurosciences.

cut hara

Please fill out the form below and mail to the Canadian Journal of Neurological Sciences, #709 - 7015 Macleod Trail SW, Calgary, AB T2H 2K6 CANADA or fax to (403) 229-1661.

A CJNS representative will contact you as soon as a manuscript requiring your expertise becomes available.

Name:		
Address:		
City:	Province:	
Postal Code:	Email:	
Phone:	Fax:	
Area(s) of expertise:		
Brief training background:		
Current academic position:		

* CJNS complies with the Personal Information Protection Act (PIPA). This information is used for Journal business only.



Lahey Clinic – Burlington, MA Neurosurgery Fellowship

The Department of Neurosurgery at the Lahey Clinic Medical Center in Boston, announces a Neurosurgery Fellowship available in July 2006 for a candidate seeking advanced clinical training in either complex spinal surgery or functional neurosurgery. The Spinal Fellowship will emphasize complex decompression and reconstruction for degenerative, traumatic and neoplastic disease as well as adult deformity correction. Minimally invasive and endoscopic spinal techniques are included. Additional experience with spinal image guidance and intraoperative CT fluoroscopy will be included along with exposure to spinal radiosurgery. Outpatient opportunities for the diagnosis, evaluation and management of patients will also be offered.

The Functional Neurosurgery Fellowship will emphasize the surgical treatment of epilepsy, movement disorders, and chronic pain. Advanced techniques for cortical mapping during awake craniotomy and subcortical mapping with micro-electrodes are included.

The Lahey Clinic is a non-profit, physician directed, multi-specialty group practice in virtually every specialty and subspecialty for the greater Boston area. It is a major teaching hospital for the Tufts University School of Medicine.

This offer is only open to graduates of an approved Canadian neurosurgical training program. We provide competitive compensation and benefits package along with an exceptional opportunity to master the art of complex spine surgery or advanced stereotactic and functional neurosurgery.

Please send your C.V. to:

G. Rees Cosgrove, MD FRCSC Chairman, Department of Neurosurgery Lahey Clinic Medical Center 4.1 Mail Road Burlington, MA 01805 Tel: 781-744-1990 Fax: 781-744-1147 Email: G.Rees.Cosgrove@Lahey.org

We are proud to be an equal opportunity/affirmative action employer



A full time Neurologist is required by the Cape Breton District Health Authority to work within a busy community practice setting. The successful candidate will also be part of our dedicated health care team.



The District serves approximately 140,000 people through acute care, continuing care, Mental Health Services, Addiction Services, Public Health Services and the Cape Breton Cancer Centre. Health care professionals, including medical specialists, are attracted to Cape Breton Island because of the variety and scope of health services, the unique lifestyle, natural beauty and rich cultural identity.

All candidates must be certified by the Royal College of physicians and Surgeons and be eligible for licensure in the province of Nova Scotia.

> For membership information, call us at (403) 229-9544; e-mail: brains@ccns.org e-mail: brains@ccNS website or check out the CCNS website

Inquiries and applications may be directed to: Dr. M.A. Naqvi, Medical Director Cape Breton District Health Authority 1482 George Street Sydney, Nova Scotia, Canada B1P 1P3 Fax: (902) 567-7921 E-mail: naqvim@cbdha.nshealth.ca



Are you a Canadian neurologist, neurosurgeon or neurology/neurosurgery resident?

Then the Canadian Congress of Neurological Sciences (CCNS) has a member society for you!

- **Canadian Journal of Neurological Sciences (CJNS) subscription**, both print and online. CJNS is a highly respected international neurological sciences medical journal.
- Reduced registration fees for the annual scientific meeting, depending on membership category.
- The Annual Membership Directory, a handy reference tool
- Maintenance of Certification and Continuing Medical Education (CME) opportunities through the annual meeting.
- The CCNS newsletter Neuro News
- Access to grants, awards and fellowships (some are restricted to members)
- **Residents and Fellows** receive these benefits for a bargain-priced annual fee of \$35.

The four member societies are:

- Canadian Neurological Society (CNS)
- Canadian Neurosurgical Society (CNSS)
- Canadian Society of Clinical Neurophysiologists (CSCN)
- Canadian Association of Child Neurology (CACN)



Fellowship in Stereotactic & Functional Neurosurgery



The Division of Neurosurgery at Dalhousie University is offering a one year Clinical Fellowship in Stereotactic & Functional Neurosurgery. Functional neurosurgical procedures for Atlantic Canada (population 2,500,000) are performed at the QEII Health Sciences Center/Dalhousie University. The Division of Neurosurgery is affiliated with the multimillion dollar Brain Repair Centre, with facilities ranging from basic science laboratories to a human 4T MRI. Fellows will participate in the evaluation and treatment of patients with a broad range of functional neurosurgical disorders including:

- Movement disorders
- Complex pain
- Epilepsy
- Spasticity
- Angina

Fellows will have training in different techniques including:

- Deep brain stimulation, with and without microelectrode recording
- Motor Cortex Stimulation
- Spinal cord stimulation
- Intrathecal therapy
- Ablative procedures
- Selective mesial temporal resections
- Extratemporal resections for epilepsy
- Neurotransplantation
- Vagus nerve stimulation

Fellows are expected to be involved in clinical research projects. Opportunities for those interested in basic science research are also available. Candidates must have completed their neurosurgical training and be eligible for licensure in Nova Scotia, This position is to commence July 01, 2007. Interested candidates should send three letters of reference along with their cover letter outlining why they wish to study stereotactic and functional neurosurgery, by date February 28, 2006. To

Rob Brownstone, MD. PhD, FRCSC

Division of Neurosurgery, QEII Health Sciences Center 3816-1796 Summer Street, Halifax, NS B3H3A7 Phone: (902)473-6850 Fax: (902) 473-6852 Email: <u>rob.brownstone@dal.ca</u>

Websites: www.neurosurgery.medicine.dal.ca www.brainrepair.ca www.neuraltransplantation.dal.ca www.motorcontrol.med.dal.ca



BUILD YOUR PRACTICE...

where the future of medicine lives.

NEUROLOGISTS - Wisconsin

Marshfield Clinic Neurosciences Division includes 25 neurologists, 6 neurosurgeons, 3 neuroradiologists and 3 neuropsychologists. Clinical subspecialties are represented in cerebrovascular disease, epilepsy, sleep, dementia, movement disorders, neuromuscular disease, pediatric neurology and neuroimmunology. Research opportunities abound but are not prerequisite. The work atmosphere supports sub-specialty practice development, collaborative effort and quality care.

We have the following practice opportunity available for a BC/BE Neurologist at our Marshfield Center in Marshfield, Wisconsin:

Epilepsy Neurologist

We are also seeking one BC/BE Neurologist, with or without fellowship training, for our Wausau/Weston Centers (state-of-the-art Weston Center opened in October 2005)

We offer a generous salary and excellent compensation package including: Malpractice, health, dental, life and disability insurance; \$5,500 Education Allowance with 10 days of CME time; generous employer contributed retirement and 401K plan; four weeks vacation 1st year; up to \$10,000 relocation allowance, and more.

Marshfield Clinic is a physician directed organization with over 700 physicians practicing in over 80 medical specialties and subspecialties. There are over 40 regional centers serving north central and western Wisconsin. The main campus includes a tertary clinical center, research center and 504-bed tertiary hospital. The work atmosphere is academic, collegial and informal. Send your curriculum vitae in confidence, to Sandy Heeg, Physician Recruiter, Marshfield Clinic, 1000 North Oak Avenue, Marshfield, Wisconsin 54449. Phone: (800) 782-8581 extension 19781. Fax #: (715) 221-9779. E-mail: heeg.sandra@marshfieldclinic.org/visit our website for more information www.marshfieldclinic.org/recruit

MARSHFIELD CLINIC.

Where the future of medicine lives

rshfeid Clinic is an Affirm after Action/Equal Opportunity employer that values diversity. Minorities, lemaies, individuals with disabilitie and veterans are encouraged to apply. Some Not a bealth professional shortage area



Applications are invited for an Academic Neurologist staff position in the Department of Medicine, University of Saskatchewan, Saskatoon. Neurology is very actively involved in undergraduate teaching and has a fully accredited Royal College program for Neurology Residency training. There is extensive interaction with paediatric neurologists, neuroradiologists, neuropathologists, and neurosurgeons. The successful applicant will hold Canadian certification or eligibility for examination. Licensure with the College of Physicians and Surgeons of Saskatchewan is necessary.

To Apply:

Please direct inquiries and applications to:

Jackie McKee Medical Affairs Saskatoon Health Region Saskatoon City Hospital 2nd Floor, Administration 701 Queen Street Saskatoon, Saskatchewan S7K OM7 Phone: (306) 655-7948, Fax: (306) 655-7961 E-mail: jackie.mckee@saskatoonhealthregion.ca

Optimize Dosing... To Help Maximize Outcomes In Parkinson's Therapy¹

Titrate to help maximize patient benefit. In at least 75% of the patients who responded to REQUIP®, doses of up to 9 mg/day were necessary to ensure a first therapeutic response.^{1*}

Three Reasons to Prescribe REQUIP®

REQUIP® delayed the use of L-dopa

34% (n=29 of 85) of REQUIP® monotherapy patients completed the entire 5-year study without requiring L-dopa supplementation²⁹

Low risk of dyskinesia

Only 5% of REQUIP® monotherapy patients developed dyskinesia compared with 36% of L-dopa patients^{2*}

Low supplementary dose of L-dopa needed

When used with adjunct L-dopa, REQUIP® patients required an average of 43% less L-dopa (427 ± 221 mg) than patients on L-dopa alone (753 ± 398 mg)²

- In early treatment of Parkinson's disease over the course of a 5-year multicentre, prospective, double-blind, flexible-dose study, with 268 patients randomized to either REQUIP® (n=179) or L-dopa and benserazide (a decarboxylase inhibitor) (n=89). Open label L-dopa was available as supplementary medication.²³ p<0.001</p>
- * Prior to supplementation with L-dopa
- x Data from 3 large phase III double-blind trials of ropinirole monotherapy in early Parkinson's disease were examined: a 5-year L-dopa-controlled trial (n=179), a 3-year bromocriptinecontrolled trial (n=168), both with planned interim analysis and a 6-month placebo-controlled trial (n=116).¹
- [†] Please consult the Warnings section of the Product Monograph.³

® REQUIP is a registered trademark, used under license by GlaxoSmthKline Inc.

References: 1. Korczyn AD et al. Dosing with ropinirole in a clinical setting. Acta Neurologica Scandinavica 2002;106:200-204. 2. Rascol O et al. A five-year study of the incidence of dyskinesia in patients with early Parkinson's disease who were treated with ropinirole or levodopa. N Eng J Med 2000;342(20):1484-1491. 3. Product Monograph of REQUIP® (ropinirole hydrochloride), GlaxoSmithKline, March 2004. REQUIP® (ropinirole hydrochloride) is indicated in the treatment of the signs and symptoms of idiopathic Parkinson's disease. REQUIP® can be used both as early therapy, without concomitant levodopa and as an adjunct to levodopa. Patients receiving treatment with REQUIP® and other dopaminergic agents have reported the sudden onset of sleep while engaged in daily activities. Patients should be warned not to drive or engage in other activities where impaired alertness could put themselves or others at risk.^{3†}

Adverse events occurring with an incidence of greater than, or equal to, 10% were as follows: *Early therapy*: nausea, dizziness, somnolence, headache, peripheral edema, vomiting, syncope, fatigue and viral infection. *Adjunct therapy*: dyskinesia, nausea, dizziness, somnolence and headache. REQUIP® is contraindicated in patients with a known hypersensitivity to ropinirole hydrochloride or the excipients of the drug product.³





For brief prescribing information see pages A-18, A-19



It's Time To Take Another Look at REMINYL.

REMINYL is now available in a once-a-day formulation: **REMINYL** ER.¹ Consider new **REMINYL** ER as initial treatment in AD.

REMINYL ER (galantamine hydrobromide) is indicated for the symptomatic treatment of patients with mild to moderate dementia of the Alzheimer's type. REMINYL ER has not been studied in controlled clinical trials for longer than 6 months.

The most common side effects (vs. placebo) in a clinical trial were nausea (17% vs. 5%), dizziness

REFERENCE: 1. REMINYL* (galantamine hydrobromide tablets), REMINYL* ER (galantamine hydrobromide extended-release capsules) Product Monograph, JANSEN-ORTHO Inc., April 8, 2005.

C 2005 JANSSEN-ORTHO Inc. * All trademark rights used under license



80.JA050820E



https://doi.org/10.1017/S031716710011621X Published online by Cambridge University Press

(10% vs. 4%), injury (8% vs. 6%) and headache (8% vs. 6%). For patients who experienced adverse events, the majority occurred during the dose-escalation phase.

There is no evidence that galantamine alters the course of the underlying dementing process.



For brief prescribing information see page A-15